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TEST REPORT CERTIFICATION

Applicant : ACCTON Technology Corporation
Manufacturer : TP-LINK Technologies Co., Ltd.
EUT Description EliteConnect™ ™ Dualband Wireless Cardbus Adapter
FCCID : HEDSMC2536WAG2
(A) Model Number @  SMC2536W-AG2
(B) Serial Number @ N/A
(C) Brand : SMC
(D) Power Supply : DC33V
(E) Test Voltage - AC120V/60Hz

(Via Notebook Computer)

Measurement Procedure Used:

FCC RULES AND REGULATIONS PART 15 SUBPART C, Sep. 2007
AND ANSI C63.4/2003

(FCC CFR 47 Part 15C, §15.205, §15.207, §15.209 and 15.407)

The device described above was tested by AUDIX Technology Corporation to determine the
maximum emission levels emanating from the device. The maximum emission levels were
compared to the FCC Part 15 subpart C limits.

The measurement results are contained in this test report and AUDIX Technology
Corporation is assumed full responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT to be technically compliant with the FCC
official limits.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of AUDIX Technology Corporation.

Date of Test: May 29 ~ Jun. 17, 2008

Prepared by: .70«/10\ )W Jun. o, >eof

(Tina HuaﬁJg/Administrator)

Test Engineer: [ fethr, S0. > f
(Ben Cheng/Deputy Manager)

Approved & Authorized Signer: /é\'é/ \]"—““‘ . g o %

(Leon Liu/Vice President)
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Description

Model Number
Serial Number
Brand

FCC ID

Applicant

Manufacturer

Radio Technology

Frequency

Tested Frequency

FCC ID. HEDSMC2536WAG2 Page 5of 80

EliteConnect™ Dualband Wireless
Cardbus Adapter

The frequency range of 5150MHz —
5350MHz was tested in this report.

The frequency range of 5725MHz —
5850MHz has been tested and the test data are
documented in other report of EM-F970331.

The frequency range of 2400MHz ~
2483.5MHz has been tested and the test data
are documented in other report.

The Dynamic Frequency Selection (DFS) has
bee tested at ADT Corporation and test data
are documented in other report of
RE97053L02.

SMC2536W-AG2
N/A

SMC

HEDSMC2536 WAG2

ACCTON Technology Corporation
No.1 Creation Rd. III, Science-based Industrial
Park, Hsinchu 3077, Taiwan, R.O.C.

TP-LINK Technologies Co., Ltd.

Building 7, Second Part, Honghualing Industrial
Zone, Xili town, Nanshan district, Shenzhen,
China.

DSSS Modulation (802.11b)
OFDM Modulation (802.11a & 802.11g)

2400MHz — 2483.5MHz and

5150MHz — 5350MHz and
5725MHz — 5850MHz

5180MHz (Channel 36)
5200MHz (Channel 40)
5240MHz (Channel 48)
5260MHz (Channel 52)
5280MHz (Channel 56)
5320MHz (Channel 64)

AUDIX Technology Corporation  Report No. EM-F970357



1.2.
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Number of Channel : 13 channels (2.4GHz frequency range)
19 channels (5GHz frequency range)

Radio Data Rate : 11/5.5/3/2/1Mbps or
54/48/36/24/18/12/9/6Mbps

Antenna Gain : 5150MHz — 5350MHz: 4.09dBi

Date of Receipt of Sample Mar. 18, 2008

Date of Test : May 29 ~ Jun. 17, 2008

Tested Supporting System Details

1.2.1. NOTEBOOK COMPUTER

Model Number : PP2130

Serial Number : 5Y32KSQZ40ME

FCCID : By DoC

BSMI ID : 3912A556

Manufacturer : LG (Brand: Compaq)

AC Adapter : COMPAQ, M/N:PA-1650-02C
FCC By DoC
DC Cord: Non-Shielded, Undetachable, 1.8m

Power Cord : Non-Shielded, Detachable, 1.8m

1.2.2. 157 LCD MONITOR

Model Number : D5063

Serial Number : CN206A6484

FCCID : ARSLM562H

BSMI ID : R33037

Manufacturer : Top Victory (Brand: HP)

D-Sub Cable : Shielded, Detachable, 2.8m
Bonded two ferrite cores

Power Cord : Non-Shielded, Detachable, 1.8m

1.2.3. USB MOUSE

Model Number : M-UV69a

Serial Number : HCB60403088

FCCID : By DoC

BSMI ID : T4A126

Manufacturer : LOGITECH (Brand: ASUS)

USB Cable : Shielded, Undetachable, 1.8m

AUDIX Technology Corporation  Report No. EM-F970357



1.2.4.

1.2.5.

1.2.6.

FCC ID. HEDSMC2536WAG2 Page 7 of 80

DOT MATRIX PRINTER

Model Number KX-P2135

Serial Number 8DMCNC02144

BSMI ID 3872A371

FCCID ACJ5Z6KX-P2135

Brand Panasonic

Manufacturer Matsushita

Data Cable Shielded, Detachable, 1.5m

Power Cord Non-Shielded, Undetachable, 1.8m
PARTNER NOTEBOOK COMPUTER

Model Number
Serial Number
FCCID
Manufacturer
AC Adapter

Power Cord

PP2170

CNU447ESK9

By DoC

Compaq

hp, M/N:PPPO09H

FCC By DoC, BSMI ID: D33036

DC Cord: Non-Shielded, Undetachable, 1.8m
Non-Shielded, Detachable, 1.8m

DUAL-BAND WIRELESS-N GIGABIT ROUTER

Model Number
Serial Number
FCCID
Manufacturer
LAN Cable
AC Adapter

Power Cord

WRT600N

MNRO007A00805
Q87-WRT600NV 1

Linksys

Non-Shielded, Detachable, 0.5m
BVE, M/N:DSA-36W-12

FCC By DoC
DC Cord: Non-Shielded, Detachable, 1.8m
Non-Shielded, Detachable, 1.8m

AUDIX Technology Corporation  Report No. EM-F970357
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1.3. Description of Test Facility

Name of Firm : AUDIX Technology Corporation

EMC Department
No. 53-11, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei Hsien, Taiwan

Test Site : No. 2 Shielded Room
(C2/AC) No. 53-11, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei Hsien, Taiwan.

Semi-Anechoic Chamber

No. 53-11, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei Hsien, Taiwan.

May 16, 2006 Renewal on

Federal Communication Commission
Registration Number: 90993

NVLAP Lab. Code - 200077-0
(NVLAP is a NATA accredited body under Mutual Recognition Agreement)

1.4. Measurement Uncertainty

Test [tem Frequency Range Uncertainty (dB)
Conduction Test 150kHz~30MHz + 1.73dB
30MHz~300MHz +2.91dB
Radiation Test
. 300MHz~1000MHz +2.74dB
(Distance: 3m)
Above 1GHz +5.02dB

Remark : Uncertainty = kuc(y)

Test [tem Uncertainty
26dB Bandwidth + 0.2kHz
Emission Limitations +0.13dB
Maximum peak output power +0.33dBm
Band edges +0.13dB
Power spectral density +0.13dB
Peak power Excursion +0.14dB
Frequency Stability +0.01%

AUDIX Technology Corporation  Report No. EM-F970357
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2. CONDUCTED EMISSION MEASUREMENT

2.1. Test Equipment

Page 9 of 80

The following test equipment was used during the powerline conducted emission
measurement: (No. 2 Shielded Room)

Item Type Manufacturer | Model No. | Serial No. Last Cal. | Next Cal.
1. Test Receiver R&S ESCS30 100265 Sep. 04, 07° | Sep. 03, 08’
2. |AMN. R&S ESH2-Z5 | 890485/023 | Jan. 24, 08’ | Jan. 23, 09’
3. L.I.S.N. Kyoritsu KNW-407 8-855-9 Mar. 24, 08’ |Mar. 23, 09’
4. |Pulse Limiter R& S ESH3Z72 001 Feb. 22, 08’ | Feb. 21, 09’
2.2. Block Diagram of Test Setup
AC POWER
SOURCE <+ TRANSFORMER A.M.N.
AC ADAPTER
PULSE LIMITER
TEST RECEIVER
| EUT
PERSONAL COMPUTER NOTEBOOK COMPUTER — USB MOUSE
| |
PRINTER LCD MONITOR PARTNER NOTEBOOK
COMPUTER

50 OHM TERMINATOR L.I.S.N.

——: SIGNAL LINE

— : POWER LINE

DUAL-BAND WIRELESS-N
GIGABIT ROUTER

EUT: EliteConnect™ Dualband Wireless Cardbus

2.3. Powerline Conducted Emission Limit (§15.207, Class B)

Frequency Maximum RF Line Voltage
Quasi-Peak Level Average Level
150kHz ~ 500kHz 66 ~ 56 dBuV 56 ~46 dBuV
500kHz ~ SMHz 56 dBuV 46 dBuV
SMHz ~ 30MHz 60 dBuV 50 dBuV

Remark: 1. If the average limit is met when using a quasi-peak detector, the
EUT shall be deemed to meet both limits and measurement with
the average detector is unnecessary.

2. The lower limit applies at the band edges.

AUDIX Technology Corporation

Report No. EM-F970357



2.4.

2.5.

2.6.
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Operating Condition of EUT

2.4.1. Setup the EUT and simulator as shown on 2.2.
2.4.2. Turn on the power of all equipment.

2.4.3. The Notebook Computer run test software “Windows Command” to ping
partner Notebook computer through EUT (EliteConnect’ ™ Dualband Wireless
Cardbus Adapter) and dual-band wireless-N gigabit router during the testing.

2.4.4. The other peripheral devices were driven and operated in turn during all
testing.

Test Procedure

The EUT (link Notebook Computer) was put on table which was above the ground by
80cm and Notebook Computer’s AC adapter’s power cord connected to the AC mains
through an Artificial Mains Network (A.M.N.). The other peripheral devices power
cord connected to the power mains through a line impedance stabilization network
(L.I.S.N.). This provided a 50Q coupling impedance for the tested equipment. (Please
refer to the block diagram of the test setup and photographs.)

Both sides of A.C. line were checked for maximum conducted interference. In order
to find the maximum emission, the relative positions of equipment and all of the
interface cables were changed according to FCC ANSI C63.4-2003 during conducted
measurement.

The bandwidth of the R&S Test Receiver ESCS30 was set at 9kHz.
The frequency range from 150kHz to 30MHz was pre-scanned with a peak detector.

The all final readings from test receiver were measured with Quasi-Peak detector and
Average detector. (Remark : If the Average limit is met when using a Quasi-Peak
detector, the Average detector is unnecessary)

Powerline Conducted Emission Measurement Results
PASSED.
(All the emissions not reported below are too low against the prescribed limits.)

EUT was performed during this section testing and all the test results are listed in next
pages.

EUT : EliteConnect™ Dualband Wireless Cardbus Adapter

M/N : SMC2536W-AG2

Test Date : Jun. 17, 2008 Temperature : 26°C Humidity : 639%
Reference Test Data No.: Neutral: # 3 ; Line: #4

AUDIX Technology Corporation  Report No. EM-F970357
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@ AUDIX TECHNOLOGY Coxp. EMC Lahoratory
A | l D IX Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303

Email:tiemc igltteme com.iw
ata: 3 File: E-test-data\th =\ & B EMI70968. EMI (4)
80 Level (dBuVv) Date: 2008-06-17
\ FCC 15C
- |
CLASS B (AV)
| |
40 (]
1 | W i !
g 12
1 1
0
0.15 0.5 1 2 5 10 20 30
. Frequency (MHz
Trace: (Discrete) q ey )
Site : Ho.2 Shielded room Data H |
Condition : ESH2-E5 Phase : HEUTRAL
Limit : FCC 1AC
Enrv. f Ins. : 26%C,63% f ESCS 30 Engineer: Albert Liang
EUT : Dualband WLAH Cardbus Adapter
Power Rating : 120Vacf60Hz M/H:SMC2536W-AG2
Test Hode : OPERATIHG
LISH Cable Emission
Freyq. Factor Loss Reading Level Limits Margin Remark
({MHz) {dB) (dB) {dBpV) {dBuv) (dBuv) (4B}
1 0.160 0.10 0.24 52.63 52.97 65.45 12.48 L1} 5
2 0.160 o.10 0.24 36.84 37.18 55.45 18.27 AVERAGE
3 0.231 o.10 0.27 42.58 42 .92 62.40 19.48 L1} 5]
1 0.231 o.10 0.27 33.28 33.65 52.40 18.75 AVERAGE
5 0O.768 o.17 0.38 25.91 26.46 56.00 29.54 L1} 5
6 0O.768 o.17 0.38 14.35 14.90 46.00 31.10 AVERAGE
7 1.460 o.20 0.40 28.29 28.89 56.00 27.11 L1} 5
8 1.460 o.20 0.40 19.717 20.37 46.00 25.63 AVERAGE
9 3.881 o.20 0.40 29.54 30.14 56.00 25.86 LI} S
10 3.881 0.20 0.40 17.34 17.94 46.00 28.06 AVERAGE
11 17.650 0.46 0.70 31.96 33.12 60.00 26.88 P
12 17.650 0.46 0.70 26.22 27.38 50.00 22.62 AVERAGE

Remarks: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the average limit is met when using a guasi-peak detector
;the EUT =hall be deemed to meet hoth limits and measurement
with average detector i= unneces=ary.

AUDIX Technology Corporation  Report No. EM-F970357
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@ AUDIX TECHNOLOGY Coxp. ERMC Lahoratory
A I I D IX Mo 53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443

Tel:02-26092133 Fax:02-26099303
Email:ttewnc i@tteme com.iw

Data: 4 File: E:'test-data\® 20\ & & EMI70968.EMI (4)
20 Level (dBu\v) Date: 2008-06-17

\ FCC 15C

CLASS B (AV)

40

l]l].15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Site : Ho.2 Shielded room Data HE: |
Condition : ESH2-E5 Phase : LIHE
Limit : FCC 15C
Enr. f Ins. : 26%C,63% f ESCS 30 Engineer: Albert Liang
EUT : Dualband WLAHN Cardbus Adapter
Power Rating : 120Vacf60Hz MfH:SMC2536W-AG2
Test Hode : OPERATIHG
LISH Cahle Emission
Frey. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB) (dB) (dBp¥) (dBuY) (dBuv)  (dB)
1 0.153 0.10 0.24 38.98 39.32 65.86 26.54 1)
2 0.153 0.10 0.24 15.14 15.48 55.86 40. 38 AVERAGE
3 0.245 0.10 0.28 41.75 42.13 61.93 19.80 QP
4 0.245 0.10 0.28 27.79 28.17 51.93 23.76 AVERAGE
5 0.417 0.10 0.32 34.35 34.78 57.51 22.73 QP
6 0.417 0.10 0.32 14.42 14.85 47.51 32.66 AVERAGE
7 1.500 0.20 0.40 28.98 29.58 56.00 26.42 QP
8 1.500 0.20 0.40 19.16 19.76 46 .00 26.24 AVERAGE
9 3.608 0.20 0.40 23.74 24.34 56.00 31.66 QP
10 3.608 0.20 0.40 9.15 9.75 46 .00 36.25 AVERAGE
11 14.590 0.39 0.70 23.13 24.22 60.00 35.78 QP
12 14.590 0.39 0.70 15.52 16.61 50.00 33.39 AVERAGE

Remark=s: 1.Emission Level= LISH Factor + Cable Loss + Reading.
2.If the average limit is met when using a guasi-peak detector
;the EUT =hall be deemed to meet bhoth limits and measurement
with average detector iz unneces=ary.
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3. RADIATED EMISSION MEASUREMENT

3.1. Test Equipment

Page 13 0f 80

The following test equipment was used during the radiated emission measurement:

3.1.1. For Frequency Range 30MHz~1000MHz (at Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. | Serial No. | LastCal. | Next Cal.
1. [Spectrum Analyzer Agilent E7405A |MY42000134| Jun. 27,07 | Jun. 26, 08’
2. |Test Receiver R&S ESCS30 100265 | Sep. 04, 07’ | Sep. 03, 08’
3. |Pre-Amplifier HP 8447D [2944A06305| Feb. 19, 08 | Feb. 18, 09’
4. |Biconical Antenna CHASE |VBAG6106A 1264 Apr. 10, 08’ | Apr. 09, 09°
5. |Log Periodic UHALP91 , s

Antenna Schwarzbeck 08-A 0810 Apr. 10, 08’ | Apr. 09, 09
3.1.2. For Frequency Above 1GHz (at Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. | Serial No. | Last Cal. Next Cal.
1. |Spectrum Analyzer Agilent E7405A |MY42000134{ Jun. 27,07 | Jun. 26, 08’
2. |Pre-Amplifier HP 8449B |3008A01284( Jun. 22,07’ | Jun. 21, 08’
3. [Horn Antenna EMCO 3115 9112-3775 |May 23, 07’ | May 22, 08’
4. |Horn Antenna EMCO 3116 2653 Oct. 04,07’ | Oct. 03, 08’

3.2.

Test Setup

3.2.1.

EUT

NOTEBOOK COMPUTER

Block Diagram of connection between EUT and simulators

EUT: EliteConnect™ Dualband Wireless Cardbus

AUDIX Technology Corporation

Report No. EM-F970357
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3.2.2. Semi-Anechoic Chamber (3m) Setup Diagram for 30-1000MHz

ANTENNA TOWER

— ANTENNA ELEVATION VARIES FROM 1m TO 4m

3 METERS EUT

0.8m
TURN TABLE

GROUND PLANE

3.2.3. Semi-Anechoic Chamber (3m) Setup Diagram for above 1GHz

ANTENNA TOWER

[Iil ANTENNA ELEVATION VARIES FROM 1m TO 4m

EUT

3m

0.8 m

TURN TABLE

GROUND PLANE

— TEST EQUIPMENT

AUDIX Technology Corporation  Report No. EM-F970357
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3.4.

3.5.
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Radiated Emission Limits (§15.209)

FREQUENCY DISTANCE FIELD STRENGTHS LIMITS
MHz Meters uV/m dBpV/m

30 ~ 88 3 100 40.0

88 ~216 3 150 43.5

216 ~ 960 3 200 46.0

Above 960 3 500 54.0
Above 1000 3 74.0 dBuV/m (Peak)

54.0 dBuV/m (Average)

Remark : (1) Emission level (dBuV/m) =20 log Emission level (uWV/m)

(2) The tighter limit applies at the edge between two frequency bands.

(3) Distance refers to the distance in meters between the measuring
instrument antenna and the closed point of any part of the device or
system.

(4) The limits in this table are based on CFR 47 Part 15.205(a)(b) and Part
15.209 (a).

(5) The over 1GHz limit, FCC limit is used based on CFR 47 Part 15.35 (b)
and Part 15.205(b) & Part 15.209(e) and Part 15.207(c).

Operating Condition of EUT

3.4.1. Setup the EUT as shown on 3.2.
3.4.2. Turn on the power of all equipment.

3.4.3. The EUT was set the notebook computer using test program “ART 53B5 bin”.

3.4.4. The EUT was set to continuously transmit signals at 5180MHz, 5200MHz,
5240MHz, 5260MHz, 5280MHz and 5320MHz during testing.

3.4.5. The EUT was set to continuously receive signals at 5>200MHz and 5280MHz
during testing.

Test Procedure

The EUT and its simulators were placed on a turn table which was 0.8 meter above the
ground. The turn table rotated 360 degrees to determine the position of the
maximum emission level. EUT was set 3 meters away from the receiving antenna
which was mounted on a antenna tower. The antenna moved up and down between 1
to 4 meters to find out the maximum emission level. Broadband antenna such as
calibrated biconical and log-periodical antenna or horn antenna were used as a
receiving antenna. Both horizontal and vertical polarization of the antenna were set
on measurement. In order to find the maximum emission, all of the interface cables
were manipulated according to FCC ANSI C63.4-2003 regulation.

The bandwidth of the R&S Test Receiver ESCS30 was set at 120kHz. (For 30MHz to
1000MHz)

The resolution bandwidth and video bandwidth of test spectrum analyzer is IMHz for
peak detection (PK) at frequency above 1GHz.

AUDIX Technology Corporation  Report No. EM-F970357
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The resolution bandwidth of test spectrum analyzer is IMHz and the video bandwidth
is 10Hz for average detection (AV) at frequency above 1GHz.

The frequency range from 30MHz to 40GHz (Up to 10™ harmonics from fundamental
frequency or 40GHz) was checked.

Test Results

PASSED.
(All emissions not reported below are too low against the prescribed limits.)

EUT : EliteConnect™ Dualband Wireless Cardbus Adapter
M/N : SMC2536W-AG2

Test Date : May 29, 2008 Temperature : 26°C Humidity : 49%

For Frequency Range 30MHz~1000MHz:

The EUT with following test modes were performed during this section testing and all
the test results are listed in section 3.6.1.

Reference Test Data
Mode | Channel | Frequency Test Mode - -
Horizontal Vertical
1 36 5180MHz Transmit #7 #8
2 40 5200MHz Transmit #10 #9
3 48 5240MHz Transmit #7 #8
4 52 5260MHz Transmit #8 #7
5. 56 5280MHz Transmit #9 #10
6. 64 5320MHz Transmit #7 #8
7 40 5200MHz Receive #2 #1
8 56 5280MHz Receive #2 #1
* Above all final readings were measured with Quasi-Peak detector.

AUDIX Technology Corporation  Report No. EM-F970357



For Frequency above 1GHz:
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The EUT with the following test modes were measured within semi-anechoic chamber.
All the graphical results are attached in Appendix I and all the final readings are listed

in section 3.6.2.

Mode | Channel | Frequency Test Mode
1. 36 5180MHz Transmit
2. 40 5200MHz Transmit
3. 48 5240MHz Transmit
4. 52 5260MHz Transmit
3. 56 5280MHz Transmit
6. 64 5320MHz Transmit
7. 52 5200MHz Receive
8. 56 5280MHz Receive

*A

For Restricted Bands:

bove all final readings were measured with Peak detector and Average detector.

The EUT was tested in restricted bands and all the test results are listed in section
3.6.3. (The restricted bands defined in part 15.205(a))

Reference Test Data
Mode | Channel | Frequency Test Mode - -
Horizontal Vertical
36 5180MHz Transmit #4, #1 #3, #2
2. 64 5320MHz Transmit #8, #5 #7, #6

AUDIX Technology Corporation

Report No. EM-F970357
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3.6.1. Frequency Range 30-1000MHz

@ AUDIE TECHNOLOGY Corp.  EMC Laboratory
A | l D IX No.33-11, Tindfu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443

Tel+886-2-26002133 Fax-+886-2-26009303

Email:ttemc @ tteme.
Data: ¥ File: DUTP-Link\TX5180.EMI {14)
Level ([dBuW/m)
80
FCC/CLASS-C
I
i
I—‘ 3 5 -
40 — 112 8 9
7 ] 10
0 30 224, 418. 612. 806. 1000

Trace; (Discrete) Frequency (MHz)
Site no. : A/C Chambesr Data no. : 7
Dis. / Bnt. : 3m VBAGIOGRA/UHALP91082 Lnt. pol. : HORIZONTLL
Limit : FPCC CLASS-C
Env. / Ins. : E7403a 26%C/45% Engineer : Jarwel Wang
EUT : Wireless Cardbus Adapter
FPower Rating : 120Vac/€0Hz M/N:S8MCZ253EW-LGZ
Test Mode : TXS5180MH=z

Znt. Cable Emis=ion
Freq. Factor Loss Reading Level Limits Margin Remark

(MEzZ) (dB/m) (dB) (dBuv) (dBuV/m) (dBpv/m) (dB)

1 100.810 17.17 0.e5> 17.01 34.83 43.50 8.67
2 160.530 20.82 0.832 13.03 34.659 43.50 8.81
3 2530.150 23.83 1.07 14.59 35.45 46.00 6.51
4 265.710 24.867 1.12 13.44 35.23 46.00 &6.77
3 310.330 14.%53 1.18 23.25 359.35 45.00 6.65
= 358.600 17.867 1.42 18.52 38.01 46.00 7.5959
7 233.430 1%5.01 1.7 10.03 31.33 46.00 14.67
a 666.320 22.78 1.87 G6.68 31.32 46.00 14.68
9 T02.210 23.53 1.0 11.12 36.58 46.00 .44
10 934.040 25.3¢6 2.26 4.62 32.24 46.00 13.76

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emi=z=icon level= that are 20dE below the official
limit are not reported.
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code24443

Tel:+886-2-26092133 Fax-+386-2-26099303

Emailttemec @ ttemc.
Data: 8 File: D:\TP-Link\TX5180.EMI {14)
Level (dBu\/m)
a0
FCC CLASS-C
[—
|
40
| 3 ? 10 11
0 30 224, 418. 612 806. 1000
) Frequency (MHz}
Trace: (Discrete)
Site no. : A/C Chamber Data no. : 8
Dis. / Ent. : 3m VBRAE106LA/UHRALPS108A Ant. pol. : VERTICAL
Limit : FCC CLASS-C
Env. / Ins. : ET7405L 2&6%C/45% Engineer : Jarwei Wang
EUT : Wireless Cardbus Adapter
Power Rating : 120Vac/60Hz M/N:SMC2536W-LG2
Test Mode : TXS180MH=
Znt. Cakle Emission
Freq. Factor Lo=s Reading Level Limits Margin Remark
(MH=z) {(dB/m) (dBE) {dBpV) (dBpV/m) (dBpV/m) (dB)
1 148.340 20.58 0.81 10.12 31.51 43.50 11.55
2 222.700 Z2Z.46 0.%% 15.71 35.135 45,00 6.85
3 245.340 23.49 1.05 16.02 40.57 45.00 5.43
4 2e6.680 Z24.74 1.12 1e.5% 42 .45 45.00 2.55
] 2T78.320 Z25.25 1.13 12.9%5 29.32 45,00 &.68
& 3059.360 14.53 1.18 20.08 36.15 45.00 $.81
7 3%8.600 17.87 1.42 17.09 2e.18 45.00 S.82
g8 532.430 1%.¢61 1.67 10.85 3Z2.16 45,00 13.84
S ba6.320 22.78 1.87 S.68 34 .32 45.00 11.68
10 To2.210 23.53 1.50 &.7%9 32.22 45,00 13.78
11 $32.100 25.17 2.25 4,96 32.38 45.00 13.62

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emi=z=icon level= that are 20dE below the official
limit are not reported.
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@) AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443

Tel:+886-2-26002133 Fax+386-2-26000303
Email:ttemec @ ttemc.

Dat

a: 10 File: D/ TP-Link\TX5200.EMI {12)
20 Level (dBu\/m)

FCC CLASS-C
2=

L8]
A
(8]
o

40 2
g 9 10
1 M 7 1
0 30 224, 418. 612. 806. 1000
Trace: (Discrete) Frequency (MHz)
Site no. : L/C Chamber Data no. : 10
Dis. / Znt. : 3m VBA61l06A/UHALPS108A Znt. pol. : HCRIZONTAL
Limit : FCC CLRSS-C
Env. / Ins. : ET7405L 2&%C/45% Engineer : Jarweil Wang
EUT : Wireless Cardbus Adapter
Power Rating : 120Vac/E0Hz M/N:SMC2536W-LG2
Test Mode : TX5200
Znt. Cable Emis=ilion
Fredq. Factor Los= Reading Level Limit=s Margin Remark

(MH=z) {dB/m) (dB) {dBpV) (dBpV/m) (dBpv/m) (dB)

1 133.750 1%9.8% 0.75 9.56 a0.21 43.50 132.25%
2 222.080 21.%0 0.97 14.17 37.04 46.00 8.56
3 264.740 24.62 1.11 15.40 41.14 46.00 4.86
4 310.330 14.93 1.18 26.01 42.12 45.00 3.88
> 334.550 15.865 1.2% 20.17 37.15 46.00 8§.85
& 399.570 17.6% 1.41 1%5.46 38.5¢6 46.00 T.44
K 330.520 1%.70 1.67 T.92 259.25 46.00 16.71
8 665.3530 22.8&53 l1.86 g8.04 32.58 46.00 13.44
9 T02.210 23.53 1.50 8.23 33.66 45.00 12.34
10 T98.240 24.0%9 2.02 3.75 31.86 46.00 14.14
11 233.070 25.23 2.23 0.57 28.08 46.00 17.94

Remarks: 1. Emission Level= Entenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dE below the official
limit are not reported.
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AUDIE TECHNOLOGY Corp.  EMC Laboratory
No.33-11, Tindfu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443
Tel:+886-2-26002133 Fax-+886-2-26000303
Email:ttemc@ttemc.

Data: 9
20 Level (dBuVW/m)

File: DA TP-Link\TX5200.EMI {12}

FCC CLASS-C
o

40 .
g
1 5 3 - 7 g 10
\N‘V\‘V}A'I. |
030 224, 418. 612. 806. 1000
Trace: {Discrete) Frequency (MHz)
Site no. : L/C Chamber Data no. : S
Dis. / Ant. 3m  VBRG1lO06A/UHALES108L Ant. pol. VERTICAL
Limit FCC CLAESS-C
Env. / Ins. ET7405L 2&6%C/45% Engineer Jarwel Wang
EUT Wirele=s=s Cardbus Adapter
Power Rating 120Vac/E60Hz M/N:SMC2536W-LG2
Test Mode TX5200
Znt. Cable Emis=ilion
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=z) {dB/m) (dB) {dBpV) (dBpV/m) (dBpv/m) (dB)
1 133.750 1%.8% 0.75 11.45 32.10 43.50 11.40
2 175.3500 21.1% 0.88 7.97 30.03 43.50 132.45
3 359.5370 17.6%5 1.41 12.96 32.05 46.00 13.55
4 432.530 17.28 1.53 5.00 23.80 45.00 22.20
3 301.420 18.53 1.58 7.98 28.52 45.00 17.48
=] 234.400 15.357 1.7 11.75 32.55 46.00 13.01
7 376.110 21.03 1.65 6.13 28.87 45.00 17.13
8 665.350 22.63 1l.86 9.91 34.43 45.00 11.57
5 J02.210 23.532 1.%0 S.66 31.10 45.00 14.50
10 529.150 24.52 2.23 4.42 31.57 45.00 14.43
REemarks: 1. Emission Level= Antenna Factor + Cable Los= + Reading.
2. The emis=zion lewvels that are 2Z0dE below the ocfficial

limit are not reported.
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan E.O.C. Post Code 24443

Tel+886-2-26092133 Fax+885-2-26009303

Email-tteme @ tteme.
Data: 7 File; DA TP-Link\TX5240.EMI (14)
Level (dBuV/m)
80
FCC CLASS-C

—
i

40— 39 5

; 1 7 g 3 10

bt g P e

0 30 224, 413, 612. 806. 1000

Trace: (Discrete) Frequency (MHz)

Site no. : L/C Chamber Data no. =: 7
Dis. / &Znt. : 3m VBA6106A/UHALPS1082 Znt. pol. : HCRIZONTAL
Limit : FCC CLASS-C
Env. / Ins. : ET7405L 2&6%C/45% Engineer : Jarwei Wang
EUT : Wireless Cardbus Adapter
Power Rating : 120Vac/60Hz M/N:SMC2536W-LG2
Test Mode : TES5240MH=z
Znt. Cable Emis=sion
Fredq. Factor Loss EReading Level Limits Margin Remark
(MEz) (dB/m) (dB) (dBuvV) (dBuv/m) (dBuv/m) (dB)

1 100.810 17.17 0.5 1&.48 34,29 43,50 8.21

2 234,670 22.58 0.99 9.35 32.52 45.00 132.08

3 265.710 24.&7 1.12 11.74 37.53 46.00 8.47

4 275.410 25.25 1.12 9.07 35.44 45.00 10.56

3 309.360 14.53 1.18 232.08 35.15 45.00 6.81

& 358.600 17.&7 1.42 18.25 37.34 46.00 g.66

7 531.450 15.70 1.67 9.36 20.73 45.00 15.27

8 664.380 22.61 1.86 9.18 33.65 45.00 12.35

S T02.210 23.53 1.%0 10.62 36.086 46.00 S5.54

10 531.130 25.11 z.24 T.21 34,58 45.00 11.44

Remarks: 1. Emission Level= Lntenna Factor + Cable Loss + Reading.
2. The smission lesvels that are 2Z0dE below the official
limit are not reported.
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan B.O.C. Post Code: 24443

Tel-+836-2-26092133 Fax-+836-2-26000303
Email:ttemec @ ttemc.

Data: & File: DATP-Link\TX5240.EMI {14)
20 Level (dBuV/m)

FCC CLASS-C
2=

4-.:-;
) — = 10
- g 11
1 £

0 30 224, 413, 612. 206. 1000

Trace: (Discrete) Frequency (MHz)

Fower Rating 120Vac/60Hz M/N:SMCZ526W-AGZ

Site no. : A/C Chambesr Data no. : 8
Dis. / Bnt. : 3m VBAGIOGRA/UHALP91082 Lnt. pol. : VERTICAL
Limit : FPCC CLASS-C
Env. / In=. : ET7405n 26%C/45% Engineer : Jarwel Wang
EUT : Wireless Cardbus Adapter
Test Mode : TES5Z240MH=z
Znt. Cable Emis=sion
Fredq. Factor Loss EReading Level Limits Margin Remark

(MEZ) (dB/m) (dB) (dBpv) (dBpv/m) (dBpv/m) (dB)

1 132.820 19.87 0.75 9.91 30.53 43.50 12.97
2 176.470 21.21 0.a848 5.10 31.15 43.50 12.31
3 233.700 Z2Z.48 0.9% 11.71 35.15 46.00 10.85
4 265.710 24.67 1.12 14.50 40.69 45.00 3.31
2 276.380 Z25.28 1.13 12.54 35.33 46.00 &.67
& 287.030 25.6% 1.15 11.51 38.75 46.00 T.25
K 289,660 26.77 1.1% 6.13 34.10 46.00 11.50
8 3%8.e00 17.87 1.42 1g.322 36.01 46.00 9.99
9 333.430 15.81 1.67 15.39%9 36.66 45.00 5.34
10 662.440 22.47 1.8 12.66 36.58 46.00 .02
11 827.250 24.73 2.23 6.61 33.56 46.00 12.44

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emi=z=icon level= that are 20dE below the official
limit are not reported.
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code24443
Tel:+886-2-26092133 Fax-+386-2-26000303

Email:ttemc@tteme.
Data: 8 File: D:ATP-Link\TX5260.EMI {14)
Level (dBu\/m)
20
FCC CLASS-C
[ —
i
l—‘ 3
1 2 i 7 q 10
LA
0 30 224, 418. 612 206. 1000
) Frequency (MHz)}
Trace: (Discrete)
Site no. : L/C Chamber Data no. =: 8
Dis. / &Znt. : 3m VBA6106A/UHALPS1082 Znt. pol. : HCRIZONTAL
Limit : FCC CLASS-C
Env. / Ins. : ET7403n 26%C/45% Engineer : Jarwel Wang
EUT : Wireless Cardbus Adapter
Power Rating : 120Vac/60Hz M/N:SMCZ2S5I6W-AG2
Test Mode : TXS260MH=z
Znt. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=) {dBE/m) (dE) {dBpV) (dBpV/m) (dBpV/m) (dB)
1 176.470 21.21 0.88 10.53 33.02 43.50 10.48
2 222.0e0 21.%0 0.97 10.23 33.10 45.00 12.50
3 266.680 Z24.74 1.12 14.74 40.60 46.00 5.40
4 310.330 14.53 1.18 21.38 37.68 46.00 g.32
S 328.600 17.87 1.42 17.%26 37.03 45.00 8§.93
<) 531.450 15.70 1.7 11.15 32.56 45.00 13.44
T 664.380 22.61 1.86 8.35 32.82 45.00 13.18
8 J02.210 23.533 1.%0 10.62 36.06 45.00 5.54
S 877.780 25.35 2.15 4.495 3z2.03 45.00 13.57
10 925.150 24.52 2.23 .08 32.23 45.00 13.77
Remarks: 1. Emission Level= Antenna Factor + Cable Loss= + Reading.

The emission levels that are 20dB below the official
limit are not reported.

2.
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443
Tel:-+836-2-26092133 Fax-+386-2-26000303
Email:ttemc@tteme.

Data: 7
20 Level (dBuV/m)

File: DATP-Link\TX5260.EMI (14)

40

%]
[A%]

FCC CLASS-C
2=

(=)

] 11

FPower Rating

120Vac/60Hz M/N: SMC2536W—AG2

0 30 224, 418, 612. 806. 1000
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chambesr Data no. : 7
Dis. / Bnt. : 3m VBAGIOGRA/UHALP91082 Lnt. pol. : VERTICAL
Limit : FPCC CLASS-C
Env. / In=. : ET7405n 26%C/45% Engineer : Jarwel Wang
EUT : Wireless Cardbus Adapter

Te=st Mode

Freq.
(MHz)

132.820
222.080
265.710
288.950
255,660
310.330
400.540
240.220
662.440
TJ02.210

TX5260MHz

Znt. Cable Emis=sion

Factor Loss EReading Level Limits Margin Remark
{dB/m) (dB) (dBuv) (dBpvV/m) (dBpv/m) (dB)
15.87 0.75 10.08 30.659 43.50 12.81
21.50 0.97 1&6.56 35.43 45.00 6.57
24.67 1.12 14.3% 40.18 46.00 .82
25.597 1.15 12.35%9 35.71 45.00 6.29
26.77 1.1% 11.93 35.85 46.00 6.11
14.593 1.18 1&.73 32.83 45.00 132.15
17.66 1.40 15.22 34.28 45.00 11.72
15.28 1.68 11.56 32.52 46.00 13.48
22.47 1.85 10.9%9 35.32 45.00 10.68
23.53 1.50 7.62 33.0e6 45.00 12.54
24.58 2.24 g8.18 35.40 45.00 10.60

[l ¥ v T w IR N s S O Y N TR T o ]

el

230.1e0

Eemarks:
2.

limit are not reported.

1. Emission Level= Antenna Factor + Cable Loss + Reading.
The emi=s=zion level=s that are 20dE below the official
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@ AUDIE TECHNOLOGY Corp.  EMC Laboratory
A | l D IX No.33-11, Tindfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code:24443

Tel:+886-2-26002133 Fax+886-2-26000303
Email-tteme @ ttemc.

Data: 9 File: DATP-Link\TX5280.EMI {12)
50 Level (dBuV/m)

FCC CLASS-C
;

[S%]
.

aof— . §
£
1

A#L 5 7 ' T 11
e

0 30 224, 413, 612. 806. 1000

Trace: (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. HE-
Dis. / Bnt. =: 3m  VBRG10GL/UHALP3108A Znt. pol. : HORIZONTAL
Limit : FCC CLASS-C
Env. / Ine. : ET7403n Ze*C/45% Enginser : Jarwel Wang
EOT : Wireless Cardbus Ldapter
Power Rating : 120Vac/&0Hz M/N:SMC2536W-RG2
Test Mode : TXS5280
Znt. Cable Emis=ion
Freq. Factor Loss Reading Level Limits Margin Remark

(MEz) (dB/m) (dB) (dBpv) (dBpv/m) (dBpv/m) (dB)

1 132.820 15.87 0.73 10.13 30.76 43.530 12.74
2 175.3500 21.1% 0.88 12.66 34.73 43.50 8.77
3 266.680 24.74 1.12 15.37 41.4Z2 46.00 4.58
4 310.330 14.%93 1.18 25.27 41 .34 45.00 4.62
S 350.100 15.44 1.28 12.85 25.586 46.00 16.44
& 399.570 17.6% 1.41 18.77 37.87 46.00 8.13
K 330.520 1%.70 1.67 .09 28.46 46.00 17.54
8 665.3530 22.8&53 l1.86 9.04 33.55 46.00 12.45
9 T02.210 23.53 1.50 g.43 33.87 45.00 12.13
10 T98.240 24.0%9 2.02 6.56 32.66 46.00 13.34
11 831.130 25.11 2.24 1.74 29.10 46.00 16.590

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dBE below the official
limit are not reported.
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
Nio.33-11, Tinfu Tsun, Lin-kou Hsiangz, Taipei
County, Tarwan B.O.C. Post Code:24443
Tel+886-2-26002133 Fax+386-2-26000303
Email-tteme@tteme.

Dat

a: 10 File: D:TP-Link\TX5280.EMI {12)
80 Level (dBu\/m)

FCC CLASS-C
——

40
9 10
030 224, 418. 612. 806. 1000
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. 10
Dis. / Ant. 3m  VBRGE1lO06A/UHALES108L Ant. pol. VERTICAL
Limit FCC CLASS-C
Env. / Ins. ET405L 26%C/45% Engineer Jarwel Wang
EUT Wireles=z Cardbus Adapter
Power Rating 120Vac/60Hz M/N:SMC2536W-RG2
Test Mode T¥S280
Znt. Cakle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=z) {dB/m) (dE) {dBpV) (dBpV/m) (dBpv/m) (dB)
1 133.750 1%.8% 0.73 12.13 32.78 43.30 10.72
2 222.080 21.%0 0.9 12.48 35.35 45.00 10.65
2 264.740 24.62 1.11 10.595 36.68 46.00 5.32
4 353.580 15.64 1.2% 10.87 27.75 46.00 18.21
3 357.630 17.54 1.41 1z2.24 31.2% 45.00 14.791
& 486.870 18.67 1.57 9.15 25.35 46.00 l6.61
7 332.460 15.64 1.7 10.867 31.58 46.00 14.02
8 667.250 22.80 1.87 9.07 33.73 45.00 12.27
S T02.210 23.53 1.50 4.43 25.86 46.00 16.14
10 $33.070 25.23 2.25 1.75 25.27 46.00 16.73
Eemarks: 1. Emission Level= Antenna Factor + Cable Los=s + Reading.

The emissicon levels that are 20dBE kbelow the official
limit are not reported.

2.
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] AUDIX TECHNOLOGY Corp.  EMC Laboratory
A I l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taitwan R.O.C. Post Code:24443

Tel+886-2-26002133 Fax+386-2-26000303
Emailttemec @ ttemc.

Data: ¥ File: DATP-Link\TX5320.EMI {14)
20 Level (dBuV/m)

FCC CLASS-C
—

4U—|—‘

L]

%]

0 30 224, 418, 612. 208, 1000

Trace; (Discrete) Frequency (MHz)

Site no. : A/C Chambesr Data no. : 7
Dis. / Bnt. : 3m VBAG10G6A/UHALP91082 Lnt. pol. : HORIZONTLL
Limit : FCC CLASS-C
Env. / Ine. : ET74053n Ze*C/49% Enginser : Jarwel Wang
EOT : Wireles= Cardbu=s Zdapter
Power Rating : 120Vac/E&0Hz M/N:SMCZ536W-AGZ
Test Mode 1 TX33Z20MH=
nt. Cable Emizsion
Freq. Factor Loss Reading Level Limits Margin Remark

(MH=z) {dB/m) (dE) (dBpV) (dBpV/m) (dBpv/m) (dB)

1 100.810 17.17 0.65 16.15 33.56 43.50 .54
2 222.080 Z21.%50 0.57 7.85%9 30.78 46.00 15.24
3 266.080 24.74 1.12 11.0%9 36.53 46.00 8.05
4 3533.010 15.861 1.2% 16.15 33.04 46.00 12.56
2 35%8.e00 17.87 1.42 1e.%96 36.03 46.00 9.95
= 231.450 12.70 1.67 8.81 30.15 46.00 15.81
K 325.350 21.30 1.79 6.72 25.81 46.00 16.1%
8 BEE.320 22.78 1.87 8.85 33.45 46.00 12.51
9 T02.210 23.53 1.20 9.96 35.35 46.00 10.61
10 $31.130 25.11 2.24 5.488 33.23 46.00 12.77

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission lewvels that are 20dE below the ocfficial
limit are not reported.
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code24443

Tel+886-2-26002133 Fax+386-2-26000303
Email:ttemec @ ttemc.

Data: & File: DATP-Link\TX5320.EMI {14)
20 Level (dBuV/m)

FCC CLASS-C
2=

£

=
FLo

(8]

9 10

W st e

0 30 224, 413, 612. 206. 1000

Trace: (Discrete) Frequency (MHz)

Fower Rating 120Vac/E60Hz M/N:SMC2S526W-—LAG2

Site no. : A/C Chambesr Data no. : 8
Dis. / Bnt. : 3m VBAGIOGRA/UHALP91082 Lnt. pol. : VERTICAL
Limit : FPCC CLASS-C
Env. / In=. : ET7405n 26%C/45% Engineer : Jarwel Wang
EUT : Wireless Cardbus Adapter
Test Mode : TES5320MH=z
Znt. Cable Emis=sion
Fredq. Factor Loss EReading Level Limits Margin Remark

(MEZ) (dB/m) (dB) (dBpv) (dBpv/m) (dBpv/m) (dB)

1 176.470 21.21 0c.88 1z2.10 34.15 43.50 .31
2 221.050 21.51 0.97 11.54 34.42 46.00 11.58
3 270.560 25.00 1.12 13.38 35.50 46.00 &.50
4 276.380 25.Z2¢ 1.12 11.85 38.33 45.00 T.67
2 2%8.850 26.72 1.1¢% 9.44 37.35 46.00 8.65
= 3%8.600 17.87 1.42 16.30 35.38% 45.00 10.61
K 333.430 1%5.61 1.67 10.89%9 32.1¢6 46.00 12.84
8 664.380 22.81 l.86 11.85 36.32 46.00 .68
9 T02.210 23.53 1.50 T.46 32.85% 45.00 132.11
10 930.1e0 24.98 2.24 T.01 34.23 46.00 11.77

Remarks: 1. Emission Level= Entenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dE below the cfficial
limit are not reported.
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX No.33-11, Tindfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code:24443

Tel:+886-2-26002133 Fax+386-2-26000303
Email-tteme @ ttemc.

Data: 2 File: D:\TP-Link\RX.EMI {12}
50 Level (dBuV/m)

FCC CLASS-C
—

in
n

40

u ol

0 30 224, 418, 612. 806. 1000

Trace: (Discrete) Frequency (MHz)

Site no. : L/C Chamber Data no. =: Z
Dis. / &Znt. : 3m VBA610G6A/UHALPS1082 Znt. pol. : HORIZONTAL
Limit : FCC CLASS-C
Env. / Ine. : ET74034 Ze*C/45% Enginser : Jarwel Wang
EUT : Wirele== Cardbu= Zdapter
Power Rating : 120Vac/60Hz M/N:SMCZS526W-LAGZE
Test Mode : RX3200
Znt. Cable Emis=ion
Freq. Factor Loss Reading Level Limits Margin Remark

(MEzZ) (dB/m) (dB) (dBuv) (dBuV/m) (dBpv/m) (dB)

1 176.470 21.21 0.88 11.43 33.52 43.50 .58
2 211.350 21.75 0.%9% 10.54 33.28 43.50 10.22
3 265.710 24.67 1.12 5.11 34.50 46.00 11.10
4 276.380 25.Z2¢ 1.13 8.28 34.67 46.00 11.33
S 310.330 14.53 1.18 23.41 35.52 46.00 G.48
= 3%8.e00 17.87 1.42 18.80 37.85%5 46.00 g§.11
7 331.450 15.70 1.67 12.02 33.40 45.00 12.60
8 666.320 22.78 1.87 7.68 32.32 46.00 13.68
9 T02.210 23.53 1.%0 10.7% 36.22 46.00 .78
10 %32.100 25.17 2.25 7.63 35.03 46.00 10.55

Remarks: 1. Emission Lewvel= &Zntenna Factor + Cable Loss + Reading.
2. The emission levels that are 2Z0dB below the official
limit are not reported.
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443
Tel-+886-2-26002133 Fax-+386-2-26090303
Email:ttemc@ttemc.

Data: 1
80 Level (dBu\W/m)

40

0

File: DATP-Link\RXLEMI (12)

FCC CLASS-C
—

q 10

W v

30 224, 418. 612. 806. 1000
Trace; (Discrete) Frequency (MHz)
Site mno. : A/C Chamber Data no. : 1
Dis. / Znt. : 3m  VBAGLOGR/UHALPY91082 &nt. pol. : VERTICAL
Limit : FPCC CLASS-C
Env. / Ins. : ET7405n 26%C/45% Engineer : Jarwel Wang
EUT : Wireless Cardbus Adapter
Power Rating : 120Vac/60Hz M/N:SMC2536W-AG2
Test Mode : R¥5200
ant. cCable Emission
Fredq. Factor Loss Reading Level Limits Margin Remark
(MHz) {dB/m) (dB) (dBuV) (dBpV/m) (dEpV/m) (dE)
1 223.030 21.54 0.%& 12.71 35.62 46.00 10.38
2 266.680 24.74 1.12 13.41 35.26 45.00 65.74
2 310.330 14.532 1.18 21.58 37.e8 45.00 g8.32
4 2%8.600 17.8&7 1.42 14.42 23.51 45.00 12.45%5
3 300.450 18.87 1.58 10.10 30.55 45.00 15.45
=] 233.430 1%.61 1.67 14.55 35.83 46.00 10.17
7 39%.350 21.30 1.75 T.22 30.31 45.00 15.65%9
8 662.440 22.47 1.85 10.82 35.15 46.00 10.85
S T01.240 23.50 1.5%0 7.68 33.07 45.00 12.53
10 525.150 24.52 2.23 6.75 33.50 45.00 12.10
Eemarks: 1. Emission Level= Antenna Factor + Cable Los=s + Reading.

2.
limit are not reported.

The emission levels that are 20dBE below the official
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
No.33-11, Tindfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code:24443
Tel:+886-2-26002133 Fax+886-2-26000303
Email-tteme @ ttemc.

AUDIX J

Data: 2
80 Level (dBu\/m)

File: DiTP-Link\RA(5280).EMI {12)

FCC CLASS-B
—

40

0 30 224, 418, 612, 206, 1000
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 2
Dis. / Ant. 3m  VBRG610G6R/UHALEPS108R Ant. pol. HORIZONTAL
Limit FCC CLASS-B
Env. / Ins. ET405L 26%C/45% Engineer Jarwel Wang
EUT Wireles=s Carbus Adapter
Bower Rating 120Vac/E60Hz M/NSMC2536W-LG2
Test Mode R¥5280
Znt. Cable Emission
Fredq. Factor Los= Reading Level Limit=s Margin Remark
(MH=z) {dB/m) (dB) {dBpV) (dBpV/m) (dBpv/m) (dB)
1 100.810 17.17 0.65 15.98 33.75 43.50 5.71
2 160.530 20.82 0.82 11.032 32.65 43.50 10.81
3 222,080 21.50 0.%7 10.72 332.59 4g5.00 12.41
4 250.150 23.83 1.07 11.0%9 35.95 46.00 10.01
= 265.710 24.&7 1.12 11.11 36.50 46.00 .10
<) 311.300 14.84 1.17 22.00 38.02 45.00 7.98
7 354.550 15.69% 1.2% 13.82 30.80 45.00 15.20
8 359.5370 17.6%5 1.41 17.55 36.65 46.00 $.35
S 332.460 15.64 1.67 10.05 31.36 45.00 14.64
10 666.320 22.78 1.87 7.68 32.32 46.00 12.68
11 TJ0l.240 23.50 1.9%0 &.18 31.57 4g5.00 14.43
12 532.100 25.17 2.25 5.63 33.05 46.00 12.55
Remarks: 1. Emission Lewvel= &Zntenna Factor + Cable Loss + Reading.

2.

The emissicon levels

limit are not reported.

that

are 20dB kelow the official
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AUDIE TECHNOLOGY Corp.  EMC Laboratory
MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443
Tel:+886-2-26002133 Fax+386-2-26000303
Emailtteme @ ttemc.

ata: 1 File: D:ATP-Link\RX({5280).EMI (12)
80 Level (dBuV/m)

FCC CLASS-B
;

o 5 7 g 10 .
s o | “
0 30 224, 418, 612, 206, 1000
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 1
Dis. / Ant. 3m  VBRG610OGA/UHRALPS108R &nt. pol. VERTICAL
Limit FCC CLASS-B
Env. / In=. ET405n 26%C/45% Enginesr Jarwel Wang
EUT Wireles=s Carbus Ldapter
Fower Rating 120Vac/60Hz M/NSMC2536W-RAG2
Test Mode RX5280
Znt. Cable Emi==ion
Freq. Factor Loss EReading Level Limits Margin Remark
{MH=z) {dB/m) (dB) (dBuV) (dBpV/m) (dEpV/m) (dE)
1 133.750 1%5.85 0.73 9.57 30.22 43.50 12.28
b 224,000 21.%6 0.%6 .06 21.58 4g5.00 14.02
2 232,730 22.36 0.99 9.07 32.42 45.00 132.58
4 268.620 24.8¢6 1.12 11.55 37.53 46.00 8.47
3 209.360 14.53 1.18 18.25 34,35 4g5.00 11.65
& 353.580 15.64 1.2% 11.12 28.05 46.00 17.595
7 358.600 17.8&7 1.42 15.42 34.51 46.00 11.45%
8 533.430 15.61 1.67 14.55 35.83 46.00 10.17
S 600.360 21.31 1.79 5.79 28.89 46.00 17.11
10 662.440 22.47 1.85 10.82 35.15 46.00 10.85
11 T01l.240 23.50 1.9%0 S.68 31.07 46.00 14.593
12 534.040 25.36 2.26 4.62 32.24 46.00 13.76

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

2. The emiszszion levels that are 2Z0dB kelow the official

limit are not reported.
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3.6.2. Above 1GHz Frequency Range Measurement Results

Date of Test : May 29, 2008 Temperature : 26C
EUT : EliteConnect™™ Dualband Wireless Humidity : 499%
Cardbus Adapter
Test Mode - Transmit, Channel: 36 (Frequency: 5180MHz)
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits Margin
MHz dB/m dB dBuv dBuV/m  dBuV/m dB
Peak  1062.160 25.23 2.90 17.84 45.97 74.00 28.03
1191.520 25.29 3.04 15.11 43.44 74.00 30.56
3449.940 31.62 591 10.05 47.58 74.00 26.42
Average  3449.940 31.62 591 3.86 41.39 54.00 12.61
Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dB dBuv dBuV/m  dBuV/m dB
Peak  1065.520 25.23 2.90 22.51 50.64 74.00 23.36
1191.520 25.29 3.04 17.38 45.71 74.00 28.29
1325.920 25.34 3.35 17.40 46.09 74.00 2791
1460.320  25.39 3.52 10.90 39.81 74.00 34.19
3449.940 31.62 591 14.70 52.23 74.00 21.77
Average  1065.520 25.23 2.90 15.14 43.27 54.00 10.73
1191.520 25.29 3.04 11.89 40.22 54.00 13.78
1325.920 25.34 3.35 12.58 41.27 54.00 12.73
1460.320  25.39 3.52 5.49 34.40 54.00 19.60
3449.940 31.62 591 9.67 47.20 54.00 6.80
Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.

AUDIX Technology Corporation  Report No. EM-F970357



FCC ID. HEDSMC2536WAG2 Page 35 0f 80

Date of Test : May 29, 2008 Temperature : 26C
EUT : EliteConnect™™ Dualband Wireless Humidity : 499%
Cardbus Adapter
Test Mode - Transmit, Channel: 40 (Frequency: 5200MHz)
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits Margin
MHz dB/m dB dBuv dBuV/m  dBuV/m dB
Peak  1065.520 25.23 2.90 20.20 48.33 74.00 25.67
1191.520 25.29 3.04 14.10 42.43 74.00 31.57
Average  1065.520 25.23 2.90 14.99 43.12 54.00 10.88
1191.520 25.29 3.04 10.25 38.58 54.00 15.42
Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dB dBuv dBuV/m  dBuV/m dB
Peak  1065.520 25.23 2.90 25.47 53.60 74.00 20.40
1199.920 25.29 3.05 15.85 44.19 74.00 29.81
1330.960 25.34 3.35 15.08 43.77 74.00 30.23
Average  1065.520 25.23 2.90 18.25 46.38 54.00 7.62
1199.920 25.29 3.05 11.22 39.56 54.00 14.44
1330.960 25.34 3.35 10.49 39.18 54.00 14.82
Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.

AUDIX Technology Corporation  Report No. EM-F970357



FCC ID. HEDSMC2536WAG2 Page 36 of 80

Date of Test : May 29, 2008 Temperature : 26C
EUT : EliteConnect™™ Dualband Wireless Humidity : 499%
Cardbus Adapter
Test Mode - Transmit, Channel: 48 (Frequency: 5240MHz)
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits Margin
MHz dB/m dB dBuv dBuV/m  dBuV/m dB
Peak  1065.520 25.23 2.90 20.30 48.43 74.00 25.57
1196.560  25.29 3.05 13.19 41.53 74.00 32.47
3489.280 31.68 5.94 11.20 48.82 74.00 25.18
Average  1065.520 25.23 2.50 14.68 42.41 54.00 11.59
1196.560 25.29 3.05 9.79 38.13 54.00 15.87
3489.280 31.68 5.94 5.49 43.11 54.00 10.89
Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dB dBuv dBuV/m  dBuV/m dB
Peak  1065.520 25.23 2.90 20.30 48.43 74.00 25.57
1196.560  25.29 3.05 13.19 41.53 74.00 32.47
3489.280 31.68 5.94 14.91 52.53 74.00 21.47
Average  1065.520 25.23 2.90 15.59 43.72 54.00 10.28
1196.960 25.29 3.05 13.84 42.18 54.00 11.82
1325.920 25.34 3.35 11.70 40.39 54.00 13.61
3489.280 31.68 5.94 10.00 47.62 54.00 6.38
Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test : May 29, 2008 Temperature : 26C
EUT : EliteConnect™ Dualband Wireless Humidity : 49%
Cardbus Adapter
Test Mode - Transmit, Channel: 52 (Frequency: 5260MHz)
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits Margin
MHz dB/m dB dBuVv dBuV/m  dBuV/m dB
Peak  1065.520 25.23 2.90 22.31 50.44 74.00 23.56
1191.520 25.29 3.04 13.19 41.52 74.00 32.48
3506.140 31.73 5.95 10.89 48.57 74.00 25.43
Average  1065.520 25.23 2.90 16.59 44.72 54.00 9.28
1191.520 25.29 3.04 9.25 37.58 54.00 16.42
3506.140 31.73 5.95 5.49 43.17 54.00 10.83
Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dB dBuVv dBuV/m  dBuV/m dB
Peak  1065.520 25.23 2.90 25.06 53.19 74.00 20.81
1191.520 25.29 3.04 15.15 43.48 74.00 30.52
1330.960 25.34 3.35 15.79 44.48 74.00 29.52
3506.140 31.73 5.95 15.63 53.31 74.00 20.69
Average  1065.520 25.23 2.90 19.14 47.27 54.00 6.73
1191.520 25.29 3.04 10.40 38.73 54.00 15.27
1330.960 25.34 3.35 10.93 39.62 54.00 14.38
3506.140 31.73 5.95 9.72 47.40 54.00 6.60
Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test : May 29, 2008 Temperature : 26C
EUT : EliteConnect™ Dualband Wireless Humidity : 49%
Cardbus Adapter
Test Mode - Transmit, Channel: 56 (Frequency: 5280MHz)
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits Margin
MHz dB/m dB dBuVv dBuV/m  dBuV/m dB
Peak  1057.120 25.23 2.87 17.76 45.86 74.00 28.14
1196.560  25.29 3.05 12.66 41.00 74.00 33.00
Average  1057.120 25.23 2.87 12.08 40.18 54.00 13.82
1196.560  25.29 3.05 6.72 35.06 54.00 18.94
Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dB dBuVv dBuV/m  dBuV/m dB
Peak  1062.160 25.23 2.90 25.38 53.51 74.00 20.49
1191.520 25.29 3.04 15.15 43.48 74.00 30.52
1325.920 25.34 3.35 13.01 41.70 74.00 32.30
Average  1062.160 25.23 2.90 17.88 46.01 54.00 7.99
1191.520 25.29 3.04 11.31 39.64 54.00 14.36
1325.920 25.34 3.35 8.59 37.28 54.00 16.72
Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test : May 29, 2008 Temperature : 26C
EUT : EliteConnect™™ Dualband Wireless Humidity : 499%
Cardbus Adapter
Test Mode - Transmit, Channel: 64 (Frequency: 5320MHz)
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits Margin
MHz dB/m dB dBuv dBuV/m  dBuV/m dB
Peak  1065.520 25.23 2.90 20.90 49.03 74.00 24.97
1191.520 25.29 3.04 14.82 43.15 74.00 30.85
3545.480 31.83 6.00 9.89 47.72 74.00 26.28
Average  1065.520 25.23 2.90 15.06 43.19 54.00 10.81
1191.520 25.29 3.04 11.16 39.49 54.00 14.51
3545480 31.83 6.00 5.74 43.57 54.00 10.43
Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dB dBuv dBuV/m  dBuV/m dB
Peak  1062.160 25.23 2.90 19.99 48.12 74.00 25.88
1191.520 25.29 3.04 15.45 43.78 74.00 30.22
1330.960 29.34 3.35 16.75 49.44 74.00 24.56
3545.480 31.83 6.00 13.11 50.94 74.00 23.06
4051.280 32.89 7.31 7.64 47.84 74.00 26.16
Average  1062.160 25.23 2.90 14.34 42.47 54.00 11.53
1191.520 25.29 3.04 10.25 38.58 54.00 15.42
1330.960 25.34 3.35 11.72 40.41 54.00 13.59
3545480 31.83 6.00 6.46 44.29 54.00 9.71
4051.280 32.89 7.31 1.28 41.48 54.00 12.52
Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test : May 29, 2008 Temperature : 26C
EUT : EliteConnect™ Dualband Wireless Humidity : 49%
Cardbus Adapter
Test Mode : Receive, Channel: 40 (Frequency: 5200MHz)
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits Margin
MHz dB/m dB dBuVv dBuV/m  dBuV/m dB
Peak  1065.520 25.23 2.90 22.12 50.25 74.00 23.75
1191.520 25.29 3.04 13.56 41.89 74.00 32.11
Average  1065.920 25.23 2.90 16.05 44.18 54.00 9.82
1191.520 25.29 3.04 9.31 37.64 54.00 16.36
Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dB dBuVv dBuV/m  dBuV/m dB
Peak  1065.920 25.23 2.90 25.03 53.16 74.00 20.84
1191.520 25.29 3.04 15.38 43.71 74.00 30.29
1330.960 25.34 3.35 15.41 44.10 74.00 29.90
Average  1065.520 25.23 2.90 17.35 45.48 54.00 8.52
1191.520 25.29 3.04 10.94 39.27 54.00 14.73
1330.960 25.34 3.35 11.48 40.17 54.00 13.83
Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test : May 29, 2008 Temperature : 26C
EUT : EliteConnect™ Dualband Wireless Humidity : 49%
Cardbus Adapter
Test Mode : Receive, Channel: 56 (Frequency: 5280MHz)
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits Margin
MHz dB/m dB dBuVv dBuV/m  dBuV/m dB
Peak  1063.840 25.23 2.90 19.81 47.94 74.00 26.06
1460.320  25.39 3.52 13.45 42.36 74.00 31.64
Average  1063.840 25.23 2.90 14.05 42.18 54.00 11.82
1460.320  25.39 3.52 9.39 38.30 54.00 15.70
Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dB dBuVv dBuV/m  dBuV/m dB
Peak  1065.520 25.23 2.90 20.20 48.33 74.00 25.67
1191.520 25.29 3.04 16.62 44.95 74.00 29.05
1325.920 25.34 3.35 13.08 41.77 74.00 32.23
Average  1065.520 25.23 2.90 14.51 42.64 54.00 11.36
1191.520 25.29 3.04 11.25 39.58 54.00 14.42
1325.920 25.34 3.35 9.40 38.09 54.00 15.91
Remark : 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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3.6.3. Restricted Bands Measurement Results

Date of Test :

May 29, 2008 Temperature : 26C

EUT :

EliteConnect™ Dualband Wireless
Cardbus Adapter

Humidity : 499§

Test Mode :

Transmit, Channel: 36, Frequency: 5180MHz

Emission Antenna Cable
Factor
dB/m

Frequency
MHz

Meter Reading Emission Level
Horizontal Horizontal
dBuVv dBuV/m

Limits
dBuV/m

Loss
dB

Margin
dB

Peak * 5150.000

Average * 5150.000

34.28

34.28

8.65 20.71 63.64 74.00 10.36

8.65 3.00 45.93 54.00 8.07

—

Remark

AUDIX TECHNOLOGY Corp.
No.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C
Tel+886-2-26092133
Email ttemc@tteme

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
. Low frequency section (spurious in the restricted band

4500-5150MHz).

. “*” The field strength of emission appearing within Part 15.205(a)

shall not exceed the limits shown in section 15.209.

ENMIC Laboratory AUDIX TECHNOLOGY Corp.  EMC Laboratory

No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
iwan RO Post Code24443
Fax+886-2-26099303

AUDIX 2

Post Code:24443
Fax+886-2-26009303

92133

mail-ttemc@ttemc

Data: 4
Level (dBuV/m)
105

File: D:\TP-Link\band edge.EMI (8)

File: D:ATP-Link\band edge.EMI (8)

Data: 1
Level (dBuV/m)
97

MAMN/'/N-—\M‘J\(%TﬁC -
¥ Fopt
1
FCC PART-ISC (1G-AV)
53 49 1
u5140 5154, 5168. 5182 5196. 5210 D5140 5154, 5168, 5182, 5196. 5210
Trace: (Discrete) Frequency (MHz) Trace: (Discrete) Frequency (MHz)
Site no. : B/C Chamber Data no. : 4 Site no. : B/C Chamber Data no. : 1
Dis. / &nt. : 3m 3115 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 3115 Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-PE) Limit : FCC PART-15C (1G-2V)
Env. / Ins. : ET405Z 26%C/459% Enginser : Jarwei Wang Env. / Ins. : E7405a 26*C/49% Engineer : Jarwei Wang
EUT : Wireless Cardbus Adapter EUT : Wirelsss cCardbus Adapter
Power Rating : 120Vac/60Hz M/N:SMC2536W-AG2 Power Rating : 120Vac/60Hz M/N:SMC2S536W-RG2
Test Mode 1 TX5180 Test Mode : TXS180
ant. cable Emission Znt. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark Freq.  Factor Loss Reading ZLevel Limits Margin Remark
(MHz)  (dB/m) (dB) (dBuV) (dBpV/m) (dBuV/m) (dB) (MHz)  (dB/m) (dB) (dBpV) (dBpV/m) (dBpV/m) (dB)
n 865 20.71 6265 16.00  10.25 peax 1 5150.000 34.28 B8.65 3.00 45.33 54.00 8.07 Average
2 28 m.es L;-!;E 57.52 ;‘-q”:. 12-“\ PE; 2 5179.3970 34.32 B8.51 48.58 51.41 54.00 -37.41 Average
3 5175.570 34.32 8.51 56.25 55.07 74.00 -25.07 Peak _ . ;
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
.. . 2. TH ission levels that 20dB below tk £ficial
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. ne emission feve nat are Stow the officia

2. The emission levels that
limit are not reported.

are 20dB below the official

limit are not reported.
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Date of Test :

EUT :

Test Mode :

Emission Antenna Cable
Frequency

MHz

FCC ID. HEDSMC2536WAG2 Page 43 of 80

May 29, 2008 Temperature : 26C

EliteConnect™ Dualband Wireless
Cardbus Adapter

Humidity : 499§

Transmit, Channel: 36, Frequency: 5180MHz

Meter Reading Emission Level
Vertical Vertical
dBuVv dBuV/m

Limits
dBuV/m

Loss
dB

Factor
dB/m

Margin
dB

Peak * 5150.000

Average * 5150.000

34.28 8.65 12.51 55.44 74.00 18.56

34.28 8.65 0.42 43.35 54.00 10.65

Remark

AUDIX TECHNOLOGY Corp
No.53-11. Tin-fu Tsun. Lin-kou Hsiang, Taipei
County, Taiwan R.O.C.
Tel+886-2-26092133 Fax-+836-2-26099303
Email tteme @ tteme

—

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Low frequency section (spurious in the restricted band
4500-5150MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.2009.

EMC Laboratory AUDIX TECHNOLOGY Corp.  EMC Laboratory

No.33-11, Tin-fu Tsun, Lin kou Hsiang, Taipei
County, Taiwan R.O.C Post Code:24443
Tel~886-2-26092133 Fax-+886-2-26099303
Email-tteme@tteme

Post Code:24443

AUDIX 2

Data: 3
o7 Level (dBuVim)

File: D:TP-Linkiband edge.EMI (8)

Data: 2 File: D:iTest Data\2008\TP-Link\band edge.EMI (8)
9 Level (dBuV/m)

7
M/MM\MWWJMM
i
% FCCPARLASC (1G-AV)
49
49 .
0
5140 5154, 5159F-mquenmwz?192 5196. 5210 05140 5154, 5168, 5182, 5196, 5210
e Trace: :D\s.:relaJ N Trace: (Discrete) Frequency (MHz)
Size mo. B/C Chamber Data no. 2 site no. : A/C Chamber Data no. : 0
m‘sL/ Ant. : 3m 3115 2nt. pol. : VERTICAL Dis. / Ant. : 3m 3115 Ant. pol. : VERTICAL
Limit : chrPﬁRT-fc (1G-pK) ) . Limit : FCC PART-15C (1G-AV)
Env. / Ins. : E7405A 26%C/45% - Engineer : Jarwei Wang Env. / Ins. : E74052 26*C/49% Enginser : Jarwsi Wang
EUT ) E WlfilEEBﬂCardeE Rdapter EUT : Wireless Cardbus Adapter
Pawfr Rating : 12gvif/6cﬂz M/N:SMC2526W-AG2 Power Rating : 120Vac/60Hz M/N:SMC2536W-AGZ
Test Mode = TX5180 Test Mode : THS180
Ant. Cable i Emlfsi““ L . N 2Znt. Cable Emission
F;;q- Fzg;of ngs RZ; Lng dELE;B dELiTl-E dgargln Remark Freg Factor Loss Reading Level Limits Margin Remark
(MEz)  (dB/m) (dB) (dBpV) (dBRV/m) (dBpV/m) (dB) (MEz)  (dB/m) (dB) (dBpV) (dBpv/m) (dBpv/m) (dB)
0.000 8 B 74.00 B ®
; ;?;;:; 3:25 ;-Gi qliié 22“53 ;3-:: 71;'25 Eea; 1 5150.000 34.28 8.65 0.42 43.36  54.00 10.64 Average
73.5370 - 8. -8 -6 fe.uy g0 eax 2 5179.500 34.32 8.51 42.43 85.26 54.00 -31.26 Average @

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the offiecial

limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official

limit are not reported.

AUDIX Technology Corporation
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May 29, 2008 Temperature : 26C

EUT :

EliteConnect™ Dualband Wireless
Cardbus Adapter

Humidity : 499§

Test Mode :

Transmit, Channel: 64, Frequency: 5320MHz

Emission Antenna Cable
Factor
dB/m

Frequency
MHz

Meter Reading Emission Level
Horizontal Horizontal
dBuVv dBuV/m

Limits
dBuV/m

Loss
dB

Margin
dB

Peak * 5350.690

Average * 5349.990

34.52

34.52

8.34 16.80 59.66 74.00 14.34

8.34 1.19 44.05 54.00 9.95

Remark : 1.
. High frequency section (spurious in the restricted band

AUDIX 2

AUDIX TECHNOLOGY Corp
No 53-11, Tin-fu Tsun, Lin-kou Hs:
County, Taiwan R.OC. 2
Tel-336.2.26092133 Far+886-2-26009303
Email-tteme @ tteme.

Emission Level = Antenna Factor + Cable Loss + Meter Reading.

5350-5460MHz).
‘*> The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIX

AUDIX TECHNOLOGY Corp EMC Laboratory
No.33-11, Tin-fu Tsun, Lin kou Hsiang, Taipei
County, Taiwan R.0.C. Post Code:24443
Tel-+886-2-26092133 Fax—+886-2-26099303
Email:ttemc@tteme

EMC Laboratory
fsiang, Taipei
624443

Post G

Data: 8 File: D:TP-Link\band edge.EMI (8)
o7 Level (dBuVim)

Data: 5 File: D:TP-Link\band edge.EMI (8)
o7 Level (dBuV/m)

| B

FCC PART-15C (16-PK)

— ,

FCC PART-15C (1G-AV)

49 49 2,
¥ 5200 5304, 5318, 5332, 5346 5360 05350 5304 5318. 5332 5346 5360
Frequency (MHz)
Trace: (Discrete) equency (MHz) Trace: {Discrete) Frequency (MHz)
Site mo. : A/C Chamber Data no. : 8 site no. : A/C Chamber Data no. : 5
Dis. / Ant. : 3m 3115 ant. pol. : HORIZONTAL Di=. / EZnt. : 3m 3115 Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-PK) Limit : FCC PART-15C (1G-AV)
Env. / Ins. : ET405A 26%C/49% Enginser : Jarwei Wang Env. / Ins. : ET405A 26%C/49% Engineer : Jarwei Wang
EUT : Wireless Cardbus Adapter EUT : wireless cardbus Adapter
Power Rating : 120Vac/60Hz M/N:SMC253EW-AG2 Bower Rating : 120Vac/60Hz M/N:SMC2536W-AG2
Test Mode : TX5320 Test Mode . TX5320
Ant. Ccable Emission Zne cable Emission
Freq.  Factor Loss Reading Level Limits Margin Remark Freg. Factor Loss Reading Level Limits Margin Remark
(MEz)  (dB/m} (dB) (dBuv) (dBpV/m) (dBuV/m) (dB) (MHz)  (dB/m) (dB) (dBuV) (dBuV/m) (dBpV/m) (dB)
> 2350 060 i;a: ;é; g _‘i;"jé i:f 1 5320.000 34.48 B.39 44.92 87.79 54.00 -33.79 Averags
Lo o . o = 0 8 ] .00 . 5
3 l3t0eso 1t 80 g 1233 seny 2 5349.930 34.52 8.34 1.19 44.05 54 9.95 Average

Remarks:

1. Emission Level= Antenna Factor + Cable Loss + Reading.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

2. The emission levels that are 20dB below the official

2. The emission levels that are 20dB below the official

limit are not reported.

limit are not reported.
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Date of Test : May 29, 2008 Temperature : 26C

EliteConnect™ Dualband Wireless
Cardbus Adapter

EUT : Humidity : 499§

Test Mode - Transmit, Channel: 64, Frequency: 5320MHz

Emission Antenna Cable
Frequency Factor Loss
MHz dB/m dB

Meter Reading Emission Level
Vertical Vertical
dBuVv dBuV/m

Limits
dBuV/m

Margin
dB

Peak * 5352.090 34.52 8.34 14.16 57.02 74.00 16.98

Average * 5350.060 34.52 8.34 2.34 45.20 54.00 8.80

—

Remark . Emission Level = Antenna Factor + Cable Loss + Meter Reading.

. High frequency section (spurious in the restricted band
5350-5460MHz).

‘*> The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.2009.

AUDIX TECENOLOGY Corp EMC Laboratory
No.53-11, Tin-fu Tsun, Linkou Hsiang, Taipei
County, Taiwan R.O.C Post Code:24443
Tel:+886-2-26092135 Fax:+886-2-26099303
Email-tteme@tteme

AUDIX TECENOLOGY Corp. EMC Laboratory
No.33-11, Tin-fu Tsun, Lin-kou Esiang, Taipei
County, Taiwan R.O.C Post Code24443
Tel+886-2-26092133 Fax+886-2-26099303

Email tteme @ttemc.

AUDIX 2

ta: 7
Level (dBuVim)
a7

AUDIX

Data: 6
o7 Level (dBuV/m)

File: D:\TP-Link\band edge.EMI (8)

4 fﬂw\\\m FCC PART-15C (16-PK)
M oA
>3

File: D:TP-Link\band edge.EMI (8)

FCC PART-15C (1G-AV)

49

49 2
05290 5304, 5318 5332 5346. 5360 05290 5304. 5318, 5332 5346. 5360
Frequency (MHz]
Trace: (Discrete) equency (1Hz) Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. 7 Site no. : B/C Chamber Data no. : 6
Dis. / Ant. : 3m 3115 Ant. pol. : VERTICAL Dis. / Bnt. : 3m 3115 Ant. pol. : VERTICAL
Limit : FCC BART-15C (1G-PE) Limit : FCC PART-15C (1G-aV)
Env. / Ins : ET405& 26%C/4%% Engineer : Jarwei Wang Env. / Ins. : ET405A& 26%C/45% Engineer : Jarwei Wang
EUT : Wireless Cardbus Adapter EUT : Wireless Cardbus Adapter
Power Rating : 120Vac/60Hz M/N:SMC2536W-AG2 Power Rating : 120Vac/60Hz M/N:SMC253EW-RG2
Test Mods : TH5320 Test Mode 1 TX5320
Ant. Cable Emission Znt. Cable Emission
Freqg. Factor Loss Reading Level Limits Margin Remark Freq. Factor Loss Reading Level Limits Margin Remark
(MEz) (dE/m) (dB) (dBpV) (dBpV/m) (dEpV/m) (dB) (MEZ) (dB/m) (dB) (dBpv) (dBuv/m) (dBpV/m) (dB)
1 5320 34.48 8.35 50.72 53.55 7 0 -15.55 peak 1 5319.960 34.48 8.3% 39.9%6 82.83 54.00 -28.83 Average
2 5350 34.52  B.34 12.20 55.07 18.93 Peak 2 5350.060 34.52 8.34 2.34 45.20 54.00 8.80 Average
3 5352.0 34.52 B.34 14.16 57.02 16.98 Peak
Remarks: 1. Emission Level= Intenna Factor + Cable Loss + Reading.
Remarks: 1. Emission Level= Antenna Factor + Cakle Loss + Reading. 2. The emissicn levels that are 20dB below the official

2. The emission levels

limit are not reported.

that are 20dB below the official

limit are not reported.

AUDIX Technology Corporation
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4. 26dB BANDWIDTH MEASUREMENT

4.1. Test Equipment

The following test equipment was used during the Emission Bandwidth measurement:

Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.
1. |Spectrum Analyzer Agilent E4446A | US44300366 | Aug. 13,07’ | Aug. 12, 08’
4.2. Block Diagram of Test Setup
EUT SPECTRUM ANALYZER
NOTEBOOK COMPUTER

EUT: EliteConnect™ Dualband Wireless Cardbus

4.3. Operating Condition of EUT

The test program “ART 53B5 bin” was used to enable the EUT to transmit data at
different channel frequency individually.

4.4. Test Procedure
The transmitter output was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measure by spectrum analyzer with RBW=1% 26dB
BW and VBW>RBW. The 26dB bandwidth is defined as the total spectrum the
power of which is higher than peak power minus 26dB.

4.5. Test Results

PASSED. All the test results are attached in next pages.

(Test Date : Apr. 17,2008 Temperature : 26°C
(Test Date : Jun. 05,2008 Temperature : 26 C

Humidity : 57 %)
Humidity : 57 %)

Channel Frequency 26dB Bandwidth
36 5180MHz 22.07MHz
40 5200MHz 22.13MHz
48 5240MHz 22.53MHz
52 5260MHz 22.00MHz
56 5280MHz 21.47TMHz
64 5320MHz 20.20MHz

AUDIX Technology Corporation

Report No. EM-F970357
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Frequency: 5180MHz
s Agilent 87:17:87 Apr 17, 2083

a Mkrl 22,87 MHz

Ref 26 dBm Atten 30 JB 1.28 dB
#Feak

o, JWWWW W‘Wu\
u? Usz HWMJ*. ‘mﬁ |

o T
| b R
o |y Bt il

Swp \[)V‘U | W

Center 5,186 BA GHz Span 48 MHz
#Res BH 228 kHz #/BH 1 MH=z Sweep 1 ms (6B pts)

Frequency: 5200MHz
#  Agilent 12:43:53 Jun 5, 2008

a Mkrl 22.13 MHz

Ref 28 dBm Atten 36 dE 1.62 dB
Marm

|
dBm IR
LaPy

W1 §2 A
53 FC ‘ W
£{f)f?ﬂ | ‘| [ '
FTun m ||H\||. o
"

Swp
in '|

Center 5.208 868 GHz Span 48 MHz
#Res BH 228 kHz #/BW 1 MH=z Sweep 1 ms (681 prsdy
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Frequency: 5240MHz

a Mkrl 22.53 MHz

Ref 28 dBm Atten 36 dE -A.41 4B
#Feak

o Ao et o

dBm T ! \
LaRAv |

[y
A

=

F— |
I

m—
e
i
=
=—=if3 =

V1 52

|
I L
gl;n W ! J \I\% ;’M“ vﬂ'fhﬁ

Center 5.248 8B GHz Span 48 MHz
#Res BH 228 kHz #/BW 1 MH=z Sweep 1 ms (681 prs)y
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Frequency: 5280MHz
# Agilent 12:46:55 Jun G,

a Mkrl 21.47 MHz

Ref 28 dBm Atten 38 dB 216 dB
#Peak

ol el P .w“.’mnmkun,,h N

Wl 52 . n.WW MIVH
o I "me

Start 5.280 9@ GHz Stop 5.328 88 GHz
#Res B 228 kHz #\BHW 1 MHz Sweep 1 ms (6B1 pts)

Frequency: 5320MHz
# Agilent B7:24:12 Apr 17, 2688

a Mkrl 28.28 MHz

Ret 28 dBm Atten 38 dB 212 dB
#Feak
Log
16
dB/

ol
—30.6
dBm

LaPy 1

V1 52 n Mﬂﬁh
2 il Ty
AT QLTS

—=
=
"i}_;
=
13-
—_
=
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=
=

___,
e
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| I |

T A=
E'_t_-

Swp 'Py |
Start 5,300 B8 GHz Stop 5.348 88 GHz
#Res BH 208 kHz #/BW 1 MH=z Sweep 1 ms (681 prs)y
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5. MAXIMUM PEAK OUTPUT POWER MEASUREMENT

5.1. Test Equipment

The following test equipment was used during the maximum peak output power

measurement:
Item Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.
1. |Spectrum Analyzer Agilent E4446A | US44300366 | Aug. 13,07’ | Aug. 12, 08’

5.2. Block Diagram of Test Setup

The same as section.4.2.

5.3. Specification Limits (§15.407(a)-(1)&(2))

54.

5.5.

Frequency Limit 1 Limit 2 (4dBm+10log B) | Reference Limit
5180MHz 17.44dBm
50mW (17dBm) 17dBm
5240MHz 17.53dBm
Frequency Limit 1 Limit 2 (11dBm+10log B) | Reference Limit
5260MHz 24.42dBm
250mW (24dBm) 24dBm
5320MHz 24.43dBm

Remark: B=26dB Bandwidth

Operating Condition of EUT

The test program “ART 53BS5 bin” was used to enable the EUT to transmit data at
different channel frequency individually.

Test Procedure

The transmitter output was connected to the spectrum analyzer and using the spectrum
analyzer’s channel power function set RBW to IMHz, VBW >1/T (300kHz), use
sample detector measure the output power. (T = transmission pulse duration)
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5.6. Test Results

FCC ID. HEDSMC2536WAG2

PASSED. All the test results are listed below.

(Test Date : Jun. 03, 2008 Temperature : 25°C

Humidity : 55 %)

Channel Frequency Peak Output Power Limit
36 5180MHz 15.56dBm 17dBm
40 5200MHz 15.49dBm 17dBm
48 5240MHz 15.44dBm 17dBm
52 5260MHz 17.23dBm 24dBm
56 5280MHz 17.42dBm 24dBm
64 5320MHz 17.62dBm 24dBm
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6. EMISSION LIMITATIONS MEASUREMENT

6.1. Test Equipment

Page 52 of 80

The following test equipment was used during the emission limitations test :

Item

Type

Manufacturer

Model No.

Serial No.

Last Cal.

Next Cal.

Spectrum Analyzer

Agilent

E4446A

US44300366

Aug. 13,07’

Aug. 12, 08’

6.2. Block Diagram of Test Setup

6.3.

6.4.

6.5.

The same as section.4.2.

Specification Limits (§15.407(b)-(1) & (2))

For transmitters operating in the 5.15-5.25GHz band: all emission outside of the
5.150-5.350GHz band shall not exceed an EIRP of -27dBm/MHz.

Maximum Antenna Gain: 4.09dBi
Spurious Limit: -27dBm/MHz eirp
Limit Used on Plots N !: -31.09dBm/MHz

Nete 1. The -27dBm/MHz limit is an eirp limit. The limit for antenna port conducted
measurements is adjusted to take into consideration the maximum antenna gain

(limit = -27dBm-antenna gain).

Radiated field strength measurements for

signals more than S0MHz from the bands and that are close to the limit are made
to determine compliance as the antenna gain is not known at these frequencies.

Operating Condition of EUT

The test program “ART 53B5 bin” was used to enable the EUT to transmit data at
different channel frequency individually.

Test Procedure

The transmitter output was connected to the spectrum analyzer.

The bandwidth of

the fundamental frequency was measure by spectrum analyzer with IMHz RBW and

IMHz VBW.
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6.6. Test Results
PASSED. The testing data was attached in the next pages.

(Test Date : Jun. 05,2008 Temperature : 25°C ~ Humidity : 54 %)

1. 5180MHz: During 30MHz~40GHz bandwidth. In the 19.77GHz, the —-45.13dBm is
max value that is lower than 20dB of primary channel.

2. 5200MHz: During 30MHz~40GHz bandwidth. In the 15.64GHz, the —44.67dBm is
max value that is lower than 20dB of primary channel.

3. 5240MHz: During 30MHz~40GHz bandwidth. In the 14.11GHz, the —44.08dBm is
max value that is lower than 20dB of primary channel.

4. 5260MHz: During 30MHz~40GHz bandwidth. In the 3.49GHz, the —46.42dBm is
max value that is lower than 20dB of primary channel.

5. 5280MHz: During 30MHz~40GHz bandwidth. In the 13.28 GHz, the —44.04dBm is
max value that is lower than 20dB of primary channel.

6. 5320MHz: During 30MHz~40GHz bandwidth. In the 3.56GHz, the —46.52dBm 1is
max value that is lower than 20dB of primary channel.

Note: The peak above the limit line is the carrier frequency.
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Frequency: 5180MHz
s Agilent 12:29:04 Jun 5, 2008

Mkrl 19.77 GHz
Ret 28 dBm Atten 38 dB -45.13 dBm
#Feak
Log
16
dB/

ol
-311
dBm

LaPy

ML 52

3 rC Pyt W
AA N | T N S A b

O P ¥ M i

FTun

Swp

Start 30 MHz Stop 20.88 GHz
#Res BH 1 MHz #/BW 1 MH=z Sweep 9988 ms (61 pts)

9:41

Mkrl 36.53 GHz
Ref @ dBm Atten 18 dB -52.88 dBm

ol
-311
dBm

LaPy 1

" o2 et
AR Mww% o w
£t

FTun
Swp

Start 20.80 GHz Stop 48.88 GHz
#Res BH 1 MHz #/BW 1 MH=z Sweep 108 ms (GA1 pts)
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Frequency: 5200MHz
s Agilent 12:30:47  Jun 5, 2003

Mkrl 15.64 GHz
Ref 20 dBm Atten 30 dB -44.67 dBm
#Peak
Log
18
dB/

ol
-31.1
dBm

LaAy

ML 52

53 FC ”vaﬁmﬁL

AA A e, M ,hﬁMwhA,_ W W MWW
UL B I T MY U7 MY L T o
FTun
Swp

Start 30 MHz Stop 20,08 GHz
#RBes BH 1 MHz #JEH 1 MHz Sweep 99.88 ms (GA1 pts)

s Agilent 12:30:11 Jun 5, 2663

Mkrl 36.48 GHz
Ref B dBm Atten 18 dB -52.22 dBm
#Peaak
Log
16
dB/

ol
-31.1
dBm

LaAy 1
ML 52 Y e et
53 FC

HH“bmutxwu*MWﬂﬂmewﬂﬁﬁwwﬂhmwﬂWthVM*wywwuﬁw**ﬂfﬁw}
£t

FTun
Swp

Start 70.00 GHz Stop 40,08 GHz
#RBes BH 1 MHz #JEH 1 MHz Sweep 100 ms (681 pts)
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Frequency: 5240MHz
% Agilent 12:31:19 Jun 5, 2668

Mkrl 14.11 GHz
Ret 28 dBm Atten 38 dB -44.88 dBm
#Feak
Log
16
dB/

ol
-311
dBm

LaPy

ML 52
53 FC .
AA | o %ﬁwwwmw

BUEY g ™% i T
FTun
Swp

Start 30 MHz Stop 20.88 GHz
#Res BH 1 MHz #/BW 1 MH=z Sweep 9988 ms (61 pts)

Mkrl 36.58 GHz
Ref @ dBm Atten 16 dB -51.16 dBm

#Peak
Log
18
dB/

ol
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dBm

LgA 1

ML 52 N o MW“W‘"’“‘
53 FC

£t

FTun
Swp

Start 70.00 GHz Stop 40,08 GHz
#RBes BH 1 MHz #JEH 1 MHz Sweep 100 ms (681 pts)
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Frequency: 5260MHz

% Agilent 82:51:58 Jun 5, 2003

Mkrl 3.49 GHz

Ref 28 dBm Atten 36 dE -45.42 dBm
#Feak

ol
-311
dBm

LaPy

W1 52
33 FC
AR AR | R N TN W o A ettt ool i s
EUEN Lol radia il -
FTun
Swp

[

Start 30 MHz Stop 20.88 GHz
#Res BH 1 MHz #/BW 1 MH=z Sweep 9988 ms (61 pts)

i Agilent 12:32:37

Mkrl 36.43 GHz

Ref @ cBm Atten 18 dE -51.79 dBm
#Peak

Ol
-31.1
dBm

LaAy 1

ML 52 o

53 FC A A
HHMWW%WW

£

FTun
Swp

Start 20,88 GHz Stop 40,808 GHz
#Res BH 1 MHz #/BH 1 MH=z Sweep 100 ms (661 pts)
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Frequency: 5280MHz

i Agilent 82:52:31 Jun 5, 2068

Mkrl 13.28 GHz
Ref 20 dBm Atten 30 dB -44.84 dBm
#Peak
Log
18
dB/

ol
-31.1
dBm

LaAy

Y1 52
33 FC

AR b J-« T W WWMW
00 M TR g -
FTun
Swp

Start 30 MHz Stop 20,08 GHz
#RBes BH 1 MHz #JEH 1 MHz Sweep 99.88 ms (GA1 pts)

Mkrl 36.53 GHz
Ref @ dBm Atten 18 dB -51.95 dBm

#Feak
Log
16
dB/

ol
-311
dBm

Lo 1
gé Eé *Hﬁwmwﬂhwﬁhjﬁw#j¢uﬁhwHMJWMN¢
£

FTun
Swp

Start 20.80 GHz Stop 48.88 GHz
#Res BH 1 MHz #/BW 1 MH=z Sweep 108 ms (GA1 pts)
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Frequency: 5320MHz

s Agilent B2:53:61 Jun 5, 2008

Mkrl 3.56 GHz
Ret 28 dBm Atten 38 dB -46.52 dBm
#Feak
Log
16
dB/

ol
-311
dBm

LaPy

W1 52
53 FC
HH J.T JJ.L’(. Ml'“.\1m o WWWMW
0 D TR S o e
FTun
Swp

iy

Start 30 MHz Stop 20.88 GHz
#Res BH 1 MHz #/BW 1 MH=z Sweep 9988 ms (61 pts)

Mkrl 3B8.67 GHz
Fet @ dEm Atten 10 dB -52.87 dBm

Ol
-31.1
dBm

LaPy 1
ML S2 o M”“MW
53 FC

Hﬂmwwm Wm
£01:

FTun
Swp

Start 20.80 GHz Stop 48.88 GHz
#Res BH 1 MHz #/BW 1 MH=z Sweep 108 ms (GA1 pts)
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/. BAND EDGES MEASUREMENT

7.1. Test Equipment
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The following test equipment was used during the band edges measurement:

[tem

Type

Manufacturer

Model No. Serial No.

Last Cal.

Next Cal.

Spectrum Analyzer

Agilent

E4446A | US44300366

Aug. 13,07’

Aug. 12, 08’

7.2

7.3.

7.4.

7.5.

7.6.

Block Diagram of Test Setup

The same as section.4.2.

Specification Limits (§15.407(b)-(1) & (2))

For transmitters operating in the 5.15-5.25GHz band: all emission outside of the
5.150-5.350GHz band shall not exceed an EIRP of -27dBm/MHz.

Maximum Antenna Gain: 4.09dBi
Spurious Limit: -27dBm/MHz eirp
Limit Used on Plots V*': -31.09dBm/MHz

Netel: The -27dBm/MHz limit is an eirp limit. The limit for antenna port conducted
measurements is adjusted to take into consideration the maximum antenna gain

(limit = -27dBm-antenna gain).

Radiated field strength measurements for

signals more than S0OMHz from the bands and that are close to the limit are made
to determine compliance as the antenna gain is not known at these frequencies.

Operating Condition of EUT

The test program “ART 53B5 bin” was used to enable the EUT to transmit data at
different channel frequency individually.

Test Procedure

The transmitter output was connected to the spectrum analyzer.

Set both RBW and

VBW of spectrum analyzer to 1MHz with suitable frequency span including IMHz
bandwidth from band edge.

Test Results

PASSED. All the test results are attached in next pages.

(Test Date : Jun. 05, 2008 Temperature : 25°C

Humidity : 57 %)

1. Below Band edge: The highest emission level is —34.55dBm on 5.350GHz -
2. Upper Band edge : The highest emission level is —34.08dBm on 5.1500GHz -
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Below Band edge
# Agilent 12:38:16 Jun 5, 2088

Mkrl 5.358 B GHz
Ref 26 dBm Atten 36 dB -34.55 dBm

#Peak
Log

s il

DI f \M
-31.1
dBm J{
LaAy
Ml &2 Hﬂ
53 FC

F”:' i bl aplh I ) Ly A

BUEY ot raro by bV o et it Ty B Py S TRy RN Y
FTun
Swp
Center 5,320 B GHz Span GAA MHz
#RBes BH 1 MHz #JEH 1 MHz Sweep 1 ms (GB1 pts)

Upper Band edge

Mkrl 5.158 B GHz

Ref 28 dBm Atten 38 dB -34.85 dBm
#Peak

Log
16
1

Dl j \
-31.1
dBm ) ‘W
LafA 1
M1 &2 jﬂ Ii
53 FC ' '

HH 1 I |

0 3 M PR I SRV N SR YR LT REea et A g o
FTun
SWp
Center 5.188 B GHz Span BBA MHz
#Res BH 1 MHz #\BHW 1 MHz Sweep 1 ms (6B1 pts)
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8. POWER SPECTRAL DENSITY MEASUREMENT

8.1. Test Equipment

The following test equipment was used during the power spectral density

Page 62 of 80

measurement:
Item Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.
1. |Spectrum Analyzer Agilent E4446A | US44300366 | Aug. 13,07’ | Aug. 12, 08’

8.2. Block Diagram of Test Setup

8.3.

8.4.

8.5.

8.6.

The same as section.4.2.

Specification Limits (§15.407(a)-(1) & (2))
1. For the band 5.15-5.25GHz, the peak power spectral density shall not exceed 4dBm
in any 1MHz band.

2. For 5.25-5.35GHz and 5.47-5.725GHz band, the peak power spectral density shall
not exceed 11dBm in any 1MHz band.

Operating Condition of EUT

The test program “ART 53B5 bin” was used to enable the EUT to transmit data at
different channel frequency individually.

Test Procedure

The transmitter output was connected to the spectrum analyzer.

The bandwidth of

the fundamental frequency was measured with the spectrum analyzer using IMHz
RBW and 3MHz VBW.

Test Results

PASSED. All the test results are attached in next pages.

(Test Date : Apr. 17, 2008 Temperature : 26°C
(Test Date : Jun. 05,2008 Temperature : 26°C

Humidity : 57 %)
Humidity : 57 %)

Channel Frequency Power Spectral Density Limit
36 5180MHz 1.906dBm 4dBm
40 5200MHz 1.49dBm 4dBm
48 5240MHz 0.90dBm 4dBm
52 5260MHz 3.77dBm 11dBm
56 5280MHz 4.52dBm 11dBm
64 5320MHz 4.91dBm 11dBm
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Frequency: 5180MHz

Mkrl 5.181 48 GHz

Ref 26 dBm Atten 36 dB 1.966 dBm
#Peak
Log
16
Pt R M e ath L opeageboplbin,

LaAv ﬁTM M.-
160 w
ML 52,

33 FC
AR
£0f)
FTun
Swp

Center 5.180 8B GHz Span 48 MHz
#RBes BH 1 MHz #JEH 3 MHz Sweep 1 ms (681 pts)

Frequency: 5200MHz
s Agilent 12:15:21 Jun 5, 2083

Mkrl 5.224 BB GHz
Ref 28 dBm Atten 368 dB 1.49 dBm
#Peaak
Log
16
dB/ &

P T, LR N T AT, TN Y S T

4

LafA

Ml 52 ,jﬁhﬁ“ mm%ﬂmﬁ

$3 FCpd Ty
AA

£t

FTun

Swp

Center 5.200 BB GHz Span 48 MHz

#Res BH 1 MHz #\BW 3 MHz Sweep 1 ms (6B1 pts)
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Frequency: 5240MHz
s Agilent B7:33:13 Apr 17, 20683

Mkrl 5.237 80 GHz

Ref 26 dBm Atten 30 dBE A,98 dBm
#Peak
Log
16
1
dB/ e
T e T g

LaPwy .amr#ﬁﬁ Wwwﬁm
ML 52 W,M

53 FCM
AA
£0f
FTun
Swp

)

L |

Center 5.240 B8 GHz Span 48 MHz
#Res BH 1 MHz #EH 3 MHz Sweep 1 oms (GB1 pts)

Frequency: 5260MHz

Mkrl 5.257 48 GHz

Ref 28 dBm Atten 38 dB 3.77 dBm
#Feak

Log

19 1

LaAy ..AQMANF .
M1 szM

53 FC
AR
£0fh
FTun
Swp

Center 5.260 BA GHz Span 48 MHz
#Res BH 1 MHz #\BW 3 MHz Sweep 1 ms (6B1 pts)
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Frequency: 5280MHz
- Agilent 12:17:13 Jun 5, 2663

Mkrl 5.583 47 GHz

Ref 26 dBm Atten 38 dB 4.52 dBm
#Peak

Log

18 1

dB/ S P — 4

Lo ..MJM W‘w
M1 SEM M“‘w

33 FC
AR
£0f)
FTun
Swp

Center 5.280 8@ GHz Span 46 MHz
#RBes BH 1 MHz #JEH 3 MHz Sweep 1 ms (681 pts)

Frequency: 5320MHz

Mkrl 5.315 87 GHz

Ref 26 dBm Atten 30 dB 4.91 dBm
#Peak
Log
18 1
dB/ /,,NSLMWWW
A Ny

Lafy w""w Maﬂ. J
i o

Ml S2
33 FC
AR
£0f
FTun
Swp

Center 5,320 BA GHz Span 46 MHz
#Res BH 1 MHz #/BH 3 MH=z Sweep 1 ms (681 pts)
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9. PEAK POWER EXCURSION MEASUREMENT

9.1. Test Equipment

The following test equipment was used during the power spectral density
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measurement:
Item Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.
1. | Spectrum Analyzer Agilent E4446A | US44300366 | Aug. 13,07’ | Aug. 12, 08’

9.2. Block Diagram of Test Setup

The same as section.4.2.

9.3.

9.4.

9.5.

9.6.

Specification Limits (§15.407(a)-(6))

The ratio of the peak excursion of the modulation envelope (measured using a peak
hold function) to the maximum conducted output power (measured as specified above)
shall not exceed 13dB across any 1MHz bandwidth or the emission bandwidth
whichever is less.

Operating Condition of EUT

The test program “ART_53B5_bin” was used to enable the EUT to transmit data at
different channel frequency individually.

Test Procedure

Transmitter output was connected to the spectrum analyzer. Using peak detector and
Max-hold function for Trace 1 (RBW=1MHz, VBW=3MHz) and Trace 2

(RBW=1MHz, VBW=300kHz).

Test Results

PASSED. All the test results are attached in next pages.

(Test Date : Jun. 03,2008 Temperature : 25°C
(Test Date : Jun. 05,2008 Temperature : 26 C

Humidity : 55 %)
Humidity : 57 %)

Channel Frequency Peak Power Excursion Limit
36 5180MHz -5.69dB 13dB
40 5200MHz -6.03dB 13dB
48 5240MHz -5.62dB 13dB
52 5260MHz -4.91dB 13dB
56 5280MHz -5.24dB 13dB
64 5320MHz -3.95dB 13dB
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Frequency: 5180MHz

- Agilent 22:18:85 Jun 3, 2008

a Mkrl @ Hz
Ref 26 dBm Atten 38 dB -5.69 dB
#Peak 1R
Log ¢ *

5 i e

LaAy

W1 vz
33 FC
AR
£0f)
FTun
Swp

Center 5.180 8B GHz Span 5@ MHz
#RBes BH 1 MHz #EH 386 kHz Sweep 1 ms (681 pts)

Frequency: 5200MHz

3 Agilent 22:56:25 Jun 5, 2003

a Mkrl B Hz
Ref 28 dBm Atten 368 dB -6.83 dB
#5amp e
Log 2 *

"y WWWW
i

AR

#PAvg #

WY1 vz
53 FC '
AA
£t
FTun
Swp

Center 5.200 BB GHz Span 58 MHz
#Res BH 1 MHz #\EBW 300 kHz Sweep 1 ms (6B1 pts)
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Frequency: 5240MHz

a Mkrl B Hz
Ref 28 dEm Atten 36 dB -L.62 dB
#Feak 1R
Log o x
P e e T i R W R LT

18

R,

5

LafAw

W1 vz
33 FC
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£0f
FTun
Swp

Center 5.240 B8 GHz Span 58 MHz
#Res BH 1 MHz #EH 388 kHz Sweep 1 oms (GB1 pts)

a Mkrl B Hz
Ret 28 dBm Atten 38 dB -4.91 4B
#Peak 1R
Log WW?'\WW%P\. *

i/ S WM“\K:\

Loy

V1 ez
53 FC
AR
£0fh
FTun
Swp

Center 5.260 BA GHz Span 58 MHz
#Res BH 1 MHz #\EBW 300 kHz Sweep 1 ms (6B1 pts)

AUDIX Technology Corporation  Report No. EM-F970357



FCC ID. HEDSMC2536WAG2 Page 69 of 80

Frequency 528OMHz

Ref 26 dBm Atten 38 dB -5.24 dB
#Peak

Log %; *
1@ B P i Ll e o Y L=t rede L A e

4B/ WWM”‘M{\
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#PRvy . hm
[ Ty
ML W2 W

33 FC
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£0f)
FTun
Swp

X
;{,

Center 5.280 8B GHz Span 5@ MHz
#RBes BH 1 MHz #JEH 3 MHz Sweep 1 ms (681 pts)

Frequency 5320MHz

Ref 26 dBm Atten 38 dB -3.95 dB

#Peak o

Log o i R *
/Nu""-‘.':\’wv' ll'[R {55

1A B P m
dB/ M‘\\\h

|““"I. alllu'ﬁ AL -ljl U |.||
W v I
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W1 vz
33 FC
AR
£0f
FTun
Swp

Center 5,320 BA GHz Span 56 MHz
#Res BH 1 MHz #\/BW 308 kHz Sweep 1 ms (681 pts)
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10.FREQUENCY STABILITY MEASUREMENT

10.1.Test Equipment

The following test equipment was used during the power spectral density

measurement:
Item Type Manufacturer| Model No. Serial No. Last Cal. | Next Cal.
1. [Spectrum Analyzer Agilent E4446A | US44300366 |Aug. 13, 07°|Aug. 12, 08’
Constant
2. |Temperature/ Taichy MHG-120LF 920538 Jun. 07, 07’ | Jun. 06, 08’
Humidity
3. |SLIDAC TAILI TL-220 N/A N/A N/A

10.2.Block Diagram of Test Setup

v Constant Temperature/Humidity

EUT SPECTRUM ANALYZER
NOTEBOOK COMPUTER
|

SLIDAC — » ACIN

EUT: EliteConnect™ Dualband Wireless Cardbus

10.3.Specification Limits (§15.407(g))

Manufactures of U-NII devices are responsible for ensuring frequency stability such
that an emission is maintained within the and of operation under all conditions of
normal operation as specified in the user’s manual. (Limit: £0.02%)

10.4.0perating Condition of EUT

The test program “ART 53B5 bin” was used to enable the EUT to transmit data at
different channel frequency individually.

10.5.Test Procedure
Set the EUT un-modulation mode and RBW=10kHz, VBW=10kHz.
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PASSED. All the test results are attached in next pages.

(Test Date : Jun. 03, 2008 Temperature : 25°C

Test Mode: 5180MHz 2minute

Humidity : 55 %)

Tempera tuTrZS(t"cC ;) n(ilfzi)tzge (VAC) Frequency (MHz) Frequency Error (ppm)
90 126.5 5179.9948 -0.0001004
110.0 5179.9951 -0.0000946
0 126.5 5179.9952 -0.0000927
110.0 5179.9952 -0.0000927
25 120.0 5179.9950 -0.0000965
40 126.5 5179.9948 -0.0001004
110.0 5179.9953 -0.000907
Limit (ppm) +0.02%
Test Mode: 5180MHz Smimute
Test Condition
Temperature (C )] Voltage (VAC) Frequency (MHz) Frequency Error (ppm)
90 126.5 5180.0034 0.0000658
110.0 5180.0034 0.0000658
0 126.5 5179.9982 -0.0000347
110.0 5179.9983 -0.0000328
25 120.0 5179.9950 -0.0000965
40 126.5 5179.9952 -0.0000927
110.0 5179.9953 -0.0000907
Limit (ppm) +0.02%
Test Mode: 5180MHz 10mimute
Test Condition P M v 5
Temperature (‘C) | Voltage (VAC) gy (k) gy I ([ )
50 126.5 5179.9960 -0.0000772
110.0 5179.9962 -0.0000734
0 126.5 5180.0003 -0.0000058
110.0 5180.0003 -0.0000058
25 120.0 5179.9965 -0.0000676
40 126.5 5179.9968 -0.0000618
110.0 5179.9965 -0.0000676
Limit (ppm) +0.02%
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11.DEVIATION TO TEST SPECIFICATIONS

[NONE]
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12.PHOTOGRAPHS

12.1.Photos of Conducted Emission Measurement

FRONT VIEW OF CONDUCTED MEASUREMENT

BACK VIEW OF CONDUCTED MEASUREMENT
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VIEW OF DUAL-BAND WIRELESS-N GIGABIT ROUTER AND PARTNER NOTEBOOK
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12.2.Photos of Radiated Measurement at Semi-Anechoic Chamber
12.2.1. Frequency Range 30MHz~1GHz

FRONT VIEW OF RADIATED MEASUREMENT

BACK VIEW OF RADIATED MEASUREMENT
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12.2.2. Frequency Above 1GHz

FRONT VIEW OF RADIATED MEASUREMENT

BACK VIEW OF RADIATED MEASUREMENT
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12.3.Photo of Bandwidth Measurement
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12.5.Photo of Emission Limitations Measurement
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12.7.Photo of Power Spectral Density Measurement
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12.9.Photo of Frequency Stability Measurement
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APPENDIX I

(Radiated Test Data for frequency rang above
1GHz at Semi-Anechoic Chamber)
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code24443
Tel:+886-2-26092133 Fax+386-2-26000303

Email-tteme @ ttemc.
Data: 7 File; DATP-Link\TX5180.EMI (14)
Level (dBuV/m)
80
FCC CLASS-C
I
i
l—‘ 3 5 -
40 — 24 5 5 9
7 ] 10
0 30 224, 418, 612. 2086. 1000
Trace: (Discrete) Frequency (MHz)
Site no. : B/C Chamber Data no. = 7
Dis. / Znt. : 3m  VBAGLOGR/UHALPY91082 Lnt. pol. : HORIZONTLL
Limit : FCC CLASS-C
Env. / Ins. : ET74052 Z2e*C/49% Enginser : Jarwel Wang
EOUT : Wireless Cardbus Zdapter
Power Rating : 120Vac/60Hz M/N:SMC2Z536W-RG2
Test Mode : TH3180MH=
Data: 8 File: DATP-Link\TX5180.EMI (14)
Level (dBuV/m)
20
FCC CLASSC
RS
i
40
7
8 T 10 11
0 30 224, 418, 612. 2086. 1000
) Frequency (MHz}
Trace: (Discrete)
Site no. Z2/C Chamber Data no. : 8
Dis. / Ant. 3m  VBRG1lO06A/UHALES108L Znt. pol. : VERTICAL
Limit FCC CLASS-C
Env. / Ins. ET405L 26%C/45% Engineer : Jarweil Wang

EUT
Bower Rating
Test Mode

Wireles=z Cardbus Adapter

120Vac/E0Hz M/N:SMC2536W-LG2

TX5180MH=z

AUDIX Technology Corporation Report No.: EM-F970357
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
Ne.533-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code:24443
Tel-+886-2-26092133 Fax+386-2-26000303
Email:ttemc @ tteme.

Data: 1
o7 Level (dBuV/m)

File: DNTP-Link\TX5180.EMI (14)

FCC PART-15C [(1G-PK)

N -y

%]

0

1000

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Rating
Te=st Mode

1336. 1672

2/C Chamber

3m 3115

FCC PART-13C (1G-PE)
E7405n 26%C/45%

Wireless Cardbus Adapter

Frequency (MHz)

2008, 2344, 2680
Data no. : 1
&nt. pol. : HCORIZONTAL
Engineer : Jarwel Wang

120Vac/60Hz M/N:SMC2536W-LG2

TX5180MH=

Data: 2
o7 Level (dBu\im)

File: DNTP-Link\TX5180.EMI (14)

FCC PART-15C (1G-PK)

[§%]
L

VS0 0 DO TR

0

1000

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Fower Rating
Test Mode

1336, 1672

&/C Chamber

3m 3115

FCC BART-15C (1G-PE)
E7405n 2e%C/45%

Wireless Cardbus Adapter

Frequency (MHz)

2008. 2344, 2680
Data no. 2
nt. pol. : VERTICAL
Engineer : Jarwei Wang

120Vac/60Hz M/N:SMC2536W-AGE

T¥XS5180MH=

AUDIX Technology Corporation Report No.: EM-F970357
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AUDIE TECHNOLOGY Corp.
No.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan E.O.C.

EMC Laboratory

Post Code: 24443

Tel+886-2-26002133 Fax-+886-2-26000303
Email-tteme @ ttemc.

Data: 9
o7 Level (dBuV/m)

File: D:\TP-Link\TX5180.EMI (14)

FCC PART-15C [(1G-AV)

49

1 T N

0

1000

Trace; (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Rating
Te=st Mode

1336. 1672, 2008,
Frequency (MHz)

Z/C Chamber Data no.
3m 3115 knt. pol.
FCC PART-13C (1lG-AV)

ET405n 26%C/45% Enginesr

Wireless Cardbus Adapter
120Vac/60Hz M/N:SMC2536W-RG2
TX5180MHz=

2344, 2680

]
HORIZONTAL

Jarwel Wang

Dat

File: DNTP-Link\TX5180.EMI (14)

a. 10
Level (dBu\W/m)
a7

FCC PART-15C [1G-AV)

49

0

1000

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Rating
Te=t Mode

1336. 1672. 2008.
Frequency (MHz}

2/C Chamber Data no.
3m 3115 Ent. pol.
FCC PART-13C (1lG-AV)

ET405n 26%C/45% Enginesr

Wireless Cardbus Adapter
120Vac/60Hz M/N:SMC2536W-AG2
TX5180MH=

2344, 2680

10
VERTICAL

Jarwel Wang

AUDIX Technology Corporation Report No

.2 EM-F970357
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AUDIE TECHNOLOGY Corp.
No.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan B.O.C. Post Code:24443
Tel:+886-2-26002133 Fax+386-2-26000303
Email-tteme @ ttemc.

Data: 3
Level (dBu\im)
105

File: D:TP-Link\TX5180.EMI (14}

FCC PART-15C [1G-PK)

> 1M
[P

M‘W

0 2680 3804. 4928, 6052. 176, 8300
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 3
Di=. / Ant. : 3m 3115 Ent. pol. : HORIZONTAL
Limit : FCC PART-13C (1G-PE)
Env. / Ine. : ET74053n Ze*C/45% Enginser : Jarwel Wang
EOT : Wireles= Cardbu=s Zdapter
Power Rating : 120Vac/60Hz M/N:SMCZ2536W-LGZ
Test Mode : TX3180MH=

Data: 4
Level (dBuV/m)
1058

File: D:\TP-Link\TX5180.EMI (14)

FCC PART-15C [1G-PK)

53

LA TR NN e R

0

2630 3804, 4928, 6052, 7176, 8300
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamkber Data no. =@ 4
Dis. / BAnt. : 3m 3115 &int. pol. : VERTICAL
Timit . FCC PART-15C (1G-FE)
Env. / Ins. : ET7405n 26%C/45% Engineer : Jarweil Wang
EUT : Wireless Cardbus Adapter
Power Rating : 120Vac/60Hz M/N:3MC2536W-LAG2
Test Mode : TX5180MH=

AUDIX Technology Corporation Report No.: EM-F970357
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FCC ID. HEDSMC2536WAG2 APPENDIX |- Page 5 of 52

AUDIX TECHNOLOGY Corp.
MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan B.O.C. Post Code:24443
Tel+885-2-26002133 Fax+386-2-26000303
Email-ttemc@ttemc.

Data: 11
o7 Level (dBu\/m)

File: DATP-Link\TX5120.EMI (14)

FCC PART-15C (1G-AV)

49

WW

WMWMW

0 2680 3804, 4928, 6052. T176. 8300
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 11
Dis. / Bnt. : 3m 3115 Ent. pol. : HORIZONTAL
Limit : FCC PART-15C (13-&V)
Env. / Ine. : ET74034 Ze*C/45% Enginser : Jarwel Wang
EUT : Wireles= Cardbu=s Zdapter
Power Rating : 120Vac/E60Hz M/N:SMC2536W-LG2
Test Mode : TX3180MH=
Dat File: D:\TP-Link\TX5180.EMI (14)

a 12
Level (dBuV/m)
a7

FCC PART-15C (1G-AV)

49

Mw

T et itk D= i

0 2680 3804, 4928, 6052, T1T6. 8300
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 12
Dis. / Znt. : 3m 3115 &int. pol. : VERTICAL
Timit . FCC PART-15C (1G-&V)
Env. / Ins. : ET7405L 2&6%C/45% Engineer : Jarwei Wang
EUT : Wireless Cardbus Adapter
Power Rating : 120Vac/60Hz M/N:SMC2536W-AGZ
Test Mode : TX5180MH=

AUDIX Technology Corporation Report No.: EM-F970357
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan B.O.C. Post Code: 24443

Tel-+836-2-26092133 Fax-+836-2-26000303
Email:ttemec @ ttemc.

Data: 6 File: DATP-Link\TX5180.EMI {14)
a7 Level (dBuV/m)

FCC PART-15C [(1G-PK)

49

0 8300 10240, 12180. 14120, 16060, 18000

Trace: (Discrete) Frequency (MHz)

Site no. : L/C Chamber Data no. : &
Dis. / Znt. : 3m 3115 nt. pol. : HCRIZONTAL
Timit . FCC PART-15C (1G-FE)
Env. / Ins. : ET7405L 2&6%C/45% Engineer : Jarwei Wang
EUT : Wireless Cardbus Adapter
Power Rating : 120Vac/60Hz M/N:SMC2536W-AG2
Test Mode : TX5180MH=
Data: 5 File: DUTP-Link\TX5180.EMI {14)
Level (dBuV/m)
a7
FCC PART-15C (1G-PK)
49
0 8300 10240. 12180. 14120. 16060. 18000
Trace: (Discrete) Frequency (MHz)
Site no. &/C Chamber Data no. : 5
Dis. / Znt. 3m 3115 int. pol. : VERTICAL
Limit FCC PRRT-15C {1G-FPE)
Env. / Ins. E7405n 26%C/45% Enginser : Jarwel Wang

EUT Wirele== Cardbu=s Rdapter
Power Rating 120Vac/60Hz M/N:SMC2536W-LG2
Test Mode TX5180MH=

AUDIX Technology Corporation Report No.: EM-F970357
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AUDIX TECHNOLOGY Corp.
MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan E.O.C.

EMC Laboratory

Post Code: 24443

Tel+886-2-26092133 Fax-+886-2-26090303
Email-ttemc @ ttemc.

Dat

a 13
Level (dBu\/m)
ay

File: DATP-Link\TX5120.EMI (14)

FCC PART-15C (1G-PK)

49

WWM

0

18000

Trace: (Discrete)

Site no.
Dis. / Ent.
Limit

Env. / Ins=s.
EUT

Power Rating
Test Mode

19400. 20800. 22200.
Frequency (MHz}

=ite Data no.
3m 3116 Ent. pol.
FCC PART-15C (1G-FPE)

E7405nh 2%/ /45% Engineer

Wirele== Cardbu=s Adapter
120Vac/60Hz M/N:3MC2536W-RG2
TX5180MH=

23600, 25000

13
HORIZONTATL

Jarwel Wang

Dat

a 14
Level (dBuVW/m)
a7

File: DXTP-Link\TX5120.EMI (14)

FCC PART-15C [1G-PK)

49

wﬂwM”“»{N%M}LM¢Mﬂ”“MuPuwLN““hMNqv*WMnAﬂ%#JJHWWAmH_JMhVﬂMMMMW“Hhhﬂﬂ

0

18000

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Bower Rating
Te=t Mode

18400. 20800. 22200.
Frequency (MHz}

=ite Data no.
3m 3116 Ent. pol.
FCC PART-13C (1lG-PE)

ET405n 26%C/45% Enginesr

Wireles=z Cardbus Adapter
120Vac/60Hz M/N:SMC2536W-RG2
THX5180MH=

23600. 25000

14
VERTICAL

Jarwel Wang

AUDIX Technology Corporation Report No

.2 EM-F970357
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A U D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan F.O.C. Post Code: 24443

Tel+836-2-26092133 Fax-+836-2-26000303
Email:ttemec @ ttemc.

Dat

a: 10 File: DATP-Link\TX5200.EMI {12)
80 Level (dBuV/m)

FCC CLASS-C
——

Mj
(9]
=
n
o

40
g 9 10
’ M 7 1
0 30 224, 418, 612, 206. 1000
Trace: (Discrete) Frequency (MHz)
Site no. : L/C Chamber Data no. : 10
Dis. / Znt. : 3m VBA61l06A/UHALPS108A Znt. pol. : HCRIZONTAL
Limit : FCC CLASS-C
Env. / Ins. : ET7405L 2&%C/45% Engineer : Jarweil Wang
EUT : Wireless Cardbus Adapter
Power Rating : 120Vac/&0Hz M/N:SMC2536W-LG2
Test Mode : TX5200
Data: 9 File: D:\TP-Link\TX5200.EMI {12)
Level (dBuVW/m)
80
FCC CLASSC
!
i
40—' 5
B
1 2 3 . 5 g 10
Wﬂ A |
0 30 224, 418, 612. 806. 1000
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 9
Dis. / Bnt. : 3m VBAGIOGA/UHALP9108Z Lint. pol. : VERTICAL
Limit : FPCC CLASS-C
Env. / Ins. : E74053a 26%C/45% Engineer : Jarwel Wang
EUT : Wireless Cardbus Adapter
Power Rating : 120Vac/E60Hz M/N:SMCZ536W-AGZ
Test Mode : TE5200

AUDIX Technology Corporation Report No.: EM-F970357
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A U D IX No.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan E.O.C. Post Code 24443

Tel-+886-2-26002133 Fan-+886-2-26000303
Email-tteme @ ttemc.

Data: 1 File: DITP-Link\TX5200.EMI {12)
o7 Level (dBuV/m)

FCC PART-15C [1G-PK)

49

T
‘.

M

0 1000 1336, 1672 2008, 2344, 2680

Trace: (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. : 1

Dis. / Ant. =: 3m 3115 Znt. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-FPE)

Env. / In=. : ET7405n 26%C/45% Engineer : Jarwel Wang
EUT : Wireless Cardbus Adapter

Power Rating : 120Vac/E60Hz M/N:SMCZ536W-AGZ

Test Mode : TE5200

ata: 2 File: D/ TP-Link\TX5200.EMI {12)
o7 Level (dBuVW/m)

FCC PART-15C [(1G-PK)

ra
Lol

LT N0 BT SR E—————

0 1000 1336. 1672 2008, 2344, 2680

Trace: (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. : Z

Dis. / Bnt. =: 3m 3115 Znt. pol. : VERTICAL
Limit : FCC PART-1353C (1G-FPE)

Env. / Ins. : E74053a 26%C/45% Engineer : Jarwel Wang
EUT : Wireless Cardbus Adapter

Power Rating : 120Vac/E60Hz M/N:SMCZ536W-AGZ

Test Mode : TX5200

AUDIX Technology Corporation Report No.: EM-F970357
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A U D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan F.O.C. Post Code: 24443

Tel+836-2-26092133 Fax-+836-2-26000303
Email:ttemec @ ttemc.

Dat

a: 11 File: DATP-Link\TX5200.EMI {12)
97 Level (dBuV/m)

FCC PART-15C [1G-AV)

gy

0 1000 1336. 1672 2008, 2344, 2680

Trace: (Discrete) Frequency (MHz)

Site no. : L/C Chamber Data no. : 11
Dis. / Znt. : 3m 3115 Ant. pol. : HORIZONTAL
Timis : FCC PART-15C (1G-&V)
Env. / Ins. : ET7405L 2&%C/45% Engineer : Jarweil Wang
EUT : Wireless Cardbus Adapter
Power Rating : 120Vac/&0Hz M/N:SMC2536W-LG2
Test Mode : TX5200
Dat File: DUTP-Link\TX5200.EMI {12)

a 12
Level (dBuV/m)
a7

FCC PART-15C [1G-AV)

WWMMM

49

0 1000 1336, 1672 2008, 2344, 2680

Trace: {Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. : 12

Dis. / Bnt. =: 3m 3115 Znt. pol. : VERTICAL
Limit : FCC PART-15C (1G-&V)

Env. / Ins. : ET740353n 2&%C/45% Engineer : Jarwel Wang
EUT : Wireless Cardbus Adapter

Power Rating : 120Vac/E0Hz M/N:SMC2536W-LG2

Test Mode : TX5200

AUDIX Technology Corporation Report No.: EM-F970357
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AUDIX J

AUDIE TECHNOLOGY Corp.  EMC Laboratory
No.33-11, Tindfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code:24443
Tel:+886-2-26002133 Fax+386-2-26000303
Email-tteme @ ttemc.

Site
Dis.
Limit
Env.
EUT

Fower Rating

Data: 4
a7 Level (dBuV/m)

File: DiTP-Link\TX5200.EMI (12}

FCC PART-15C [(1G-PK)

49

0

2680

no.
/ Ant.

{ Ins.

Trace: (Discrete)

3804, 4928,

Frequency (MHz)

Z2/C Chamber

3m 3115

FCC BART-15C (1G-PE)

E7405L 26%C/45%

Wirele== Cardbu= Rdapter
120Vac/60Hz M/N:3MC2536W-AG2

6052. 7176, 8300
Data no. : 4
nt. pol. HORIZCONTAL
Engineer Jarwel Wang

Test Mode TXS200
ata: 3 File: D:ATP-Link\TX5200.EMI {12)
Level (dBu\/m)
a7
FCC PART-15C (1G-PK)
49 W
0 2680 3804, 4828, 6052 T176. 8300
Trace: (Discrete) Frequency (MHz)
Site no. : L/C Chamber Data no. : 3
Dis. / Ant. 3m 3115 Ant. pol. VERTICAL
Limit FCC PART-13C (1G-PE)
Env. / Ins. ET405L 26%C/45% Engineer Jarwel Wang
EUT Wireles=z Cardbus Adapter

Power Rating

Test

Mode

120Vac/60Hz M/N:SMC2536W-AG2
THS5200

AUDIX Technology Corporation Report No.: EM-F970357
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
No.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan B.O.C. Post Code:24443
Tel:+886-2-26002133 Fax+386-2-26000303
Email-tteme @ ttemc.

Data: 5
o7 Level (dBu\im)

File: D:ATP-Link\TX5200.EMI {12)

FCC PART-15C [1G-PK)

10240, 12180,

Frequency (MHz)

Trace: (Discrete)

49
0
8300

Site no.
Dis. / Ant.
Limit
Env. / Ins=s.
EUT
Power Rating
Te=zt Mode

2/C Chamber

3m 3115

FCC PART-1:3C (1G-PE)
E74053n 26%C/45%

Wirele== Cardbus Adapter

14120. 16060. 12000
Data no. H
Ent. pol. HORIAZCOHNTAL
Engineer Jarwel Wang

120Vac/60Hz M/N:SMC2536W-LAGZ

TX3200

File: D:ATP-Link\TX5200.EMI {12)

Data: &
o7 Level (dBu\im)

FCC PART-15C [1G-PK)

49

0

8300

10240, 12180,

Frequency (MHz)

Trace: (Discrete)

Site no.
Dis. / &nt.
Limit

Env. / Ins=s.
EUT

Fower Rating
Te=st Mode

2/C Chamber

3m 3115

FCC PRRT-15C (1G-PE)
E7405h 26%C/45%

Wirele== Cardbu=s Adapter

14120. 16060. 12000
Data no. 1 B
Ent. pol. VERTICAL
Engineer Jarwel Wang

120Vac/60Hz M/N:SMC2536W-LAG2

TX3200

AUDIX Technology Corporation Report No.: EM-F970357
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A U D IX No.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan E.O.C. Post Code 24443

Tel-+886-2-26002133 Fan-+886-2-26000303
Email-tteme @ ttemc.

Data: 7 File: DITP-Link\TX5200.EMI {12)
o7 Level (dBuV/m)

FCC PART-15C [1G-PK)

WWMW“WM

49

0 18000 19400, 20800, 22200, 23600, 25000

Trace: (Discrete) Frequency (MHz)

Site no. 1 =ite Data no. = 7

Dis. / Ant. =: 3m 311e Znt. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-FPE)

Env. / In=. : ET7405n 26%C/45% Engineer : Jarwel Wang
EUT : Wireless Cardbus Adapter

Power Rating : 120Vac/E60Hz M/N:SMCZ536W-AGZ

Test Mode : TE5200

ata: 8 File: D/ TP-Link\TX5200.EMI {12)
o7 Level (dBu\/m)

FCC PART-15C [1G-PK)

RS T AUV DR BSOS e

49

0 18000 19400, 20800, 22200. 23600. 25000

Trace: (Discrete) Frequency (MHz)

Site no. : site Data no. : 8

Dis. / Bnt. =: 3m 311e Ant. pol. : VERTICAL
Limit : FCC PART-13C (1G-FPE)

Env. / Ins. : ET7405n 26%C/45% Engineer : Jarwel Wang
EUT : Wireless Cardbus Adapter

Power Rating : 120Vac/60Hz M/N:SMC2536W-RG2

Test Mode 1 TH5200

AUDIX Technology Corporation Report No.: EM-F970357
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan B.O.C. Post Code: 24443

Tel+886-2-26092133 Fax-+886-2-26009303

Emailttemc@tteme.
Data: 7 File: DATP-Link\TX5240.EMI (14)
Level (dBuV/m)
20
FCC CLASS-C

I
i

40— 32 5

4 4
1 5 ? g 10

b T A il

0 30 224, 418, 612. 206a. 1000

Trace: (Discrete) Frequency (MHz)

120Vac/E60Hz M/N:SMC2536W-LG2
T®5240MH=z

FPower Rating
Test Mode

Site no. : L/C Chamber Data no. =: 7
Dis. / &Znt. : 3m VBA61l06A/UHALPS108A Znt. pol. : HCRIZONTAL
Limit : FCC CLASS-C
Env. / Ins. : ET7405L 2&6%C/45% Engineer : Jarwei Wang
EUT : Wireless Cardbus Adapter
Power Rating : 120Vac/60Hz M/N:SMC2536W-AGZ
Test Mode : TX5240MH=
Data: 8 File: D:\TP-Link\TX5240.EMI {14)
Level (dBuV/m)
a0
FCC CLASS-C
-
|
:m———J________| 10
3 2 g g 10 »
P2 ¥
0 30 224, 418, 612. 806. 1000
) Frequency (MHz)
Trace: (Discrete)
Site no. : L/C Chamber Data no. : H
Dis. / Bnt. : 3m  VBRA10GL/UHALP3108A Znt. pol. : VERTICAL
Limit : FCC CLASS-C
Env. / Ins. : ET74052 Z2e*C/49% Enginser : Jarwel Wang
EUT : Wireless Cardbus Adapter

AUDIX Technology Corporation Report No.: EM-F970357
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
Mo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443
Tel+886-2-26002133 Fax-+386-2-26000303
Email:ttemc@ttemc.

Data: 4
o7 Level (dBuV/m)

File: DXTP-Link\TX5240.EMI (14)

FCC PART-15C [1G-PK)

49

rwJmAMmjivammwwuLwﬂfwunw~wwwM“““””“”““““”WuwF“WM““M%HWfWﬁHWWK#mrhM

0

1000

Trace; (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Bower Rating
Te=t Mode

1336. 1672

&/Cc Chamber

3m 3115

FCC PART-13C (1G-PE)
E7405n 26%C/45%

Wireles=z Cardbus Adapter

Frequency (MHz)

2008. 2344, 2680
Data no. : 4
&nt. pol. : HCORIZONTAL
Engineer : Jarwel Wang

120Vac/60Hz M/N:SMC2536W-LG2

TX5240MH=

Data: 3
o7 Level (dBuV/m)

File: DXTP-Link\TX5240.EMI (14)

FCC PART-15C [1G-PK)

[A%]

Y/ 901 00 PO Sa—-—

0

1000

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Bower Rating
Te=t Mode

1336. 1672

2/C Chamber

3m 3113

FCC BART-15C (1G-PE)
E7405n 2e%C/45%

Wireles=z Cardbus Adapter

Frequency (MHz}

2008. 2344, 2680
Data no. : 3
nt. pol. : VERTICAL
Engineer : Jarweil Wang

120Vac/E60Hz M/N:SMC2536W-LAG2

TX5240MH=
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AUDIE TECHNOLOGY Corp.
No.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan E.O.C.

EMC Laboratory

Post Code: 24443

Tel+886-2-26002133 Fax-+886-2-26000303
Email-tteme @ ttemc.

Dat

a. 10
Level (dBuV/m)
aF

File: D:\TP-Link\TX5240.EMI (14)

FCC PART-15C [(1G-AV)

49

otttz

0

1000

Trace; (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Rating
Te=st Mode

1336. 1672, 2008,
Frequency (MHz)

Z/C Chamber Data no.
3m 3115 knt. pol.
FCC PART-13C (1lG-AV)

ET405n 26%C/45% Enginesr

Wireless Cardbus Adapter
120Vac/60Hz M/N:SMC2536W-RG2
THS240MHz

2344, 2680

10
HORIZONTAL

Jarwel Wang

Data: 9
o7 Level (dBuV/m)

File: DXTP-Link\TX5240.EMI (14)

FCC PART-15C (1G-AV)

B 90 O O Vv v

0

1000

Trace; (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Fower Rating
Te=st Mode

1336. 1672. 2008.
Frequency (MHz)

Z/C Chamber Data no.
3m 3115 knt. pol.
FCC PRRT-15C (1G-AV)

ET405L 26%C/45% Engineer

Wireless Cardbus Adapter
120Vac/60Ez M/N:SMCZ53E6W-AGZ
TX5240MH=

2344, 2680

]
VERTICAL

Jarwel Wang

AUDIX Technology Corporation Report No
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan B.O.C. Post Code: 24443

Tel-+836-2-26092133 Fax-+836-2-26000303
Email:ttemec @ ttemc.

Data: 5 File: DATP-Link\TX5240.EMI {14)
a7 Level (dBuV/m)

FCC PART-15C [(1G-PK)

49 1WWW WMMMWMW

0 2680 3804, 4928, 6052. F176. 8300

Trace: (Discrete) Frequency (MHz)

120Vac/e0Hz M/N:SMC2536W-RG2
T®5240MHz

FPower Rating
Test Mode

Site no. : L/C Chamber Data no. : 5
Dis. / Znt. : 3m 3115 nt. pol. : HCRIZONTAL
Timit . FCC PART-15C (1G-FE)
Env. / Ins. : ET7405L 2&6%C/45% Engineer : Jarwei Wang
EUT : Wireless Cardbus Adapter
Power Rating : 120Vac/60Hz M/N:SMC2536W-LGZ2
Test Mode : TX5240MH=
Data: 6 File: DUTP-Link\TX5240.EMI (14)
Level (dBuV/m)
a7
FCC PART-15C (1G-PK)
1
49
0 2680 3804. 4928, 6052. T176. 8300
Trace: (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. : &
Di=. / Bnt. : 3m 3115 Znt. pol. : VERTICAL
Limit : FCC PRART-15C (13-PE)
Env. / Ine. : ET74053n Ze*C/49% Enginser : Jarwel Wang
EUT : Wireless Cardbus Adapter

AUDIX Technology Corporation Report No.: EM-F970357
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan B.O.C. Post Code: 24443

Tel-+836-2-26092133 Fax-+836-2-26000303
Email:ttemec @ ttemc.

Dat

a 11
Level (dBuV/m)
a7

File: DXTP-Link\TX5240.EMI {14)

FCC PART-15C [1G-AV)

4QM P i ant ad sl

0 2680

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / Ins.

3804, 4928, G052, T1TE. 8300
Frequency (MHz)

&/C Chamber Data no. =: 11

3m 3113 nt. pol. : HCRIZONTAL
FOC PART-15C {1G-2V)

ET7405L 2&6%C/45% Engineer : Jarwei Wang

EUT Wireless Cardbus Adapter
Fower Rating 120Vac/60Hz M/N:SMC2536W-LG2
Test Mode T¥X5240MH=
Data: 12 File: D:\TP-Link\TX5240.EMI (14}
Level (dBu\/m)
a7
FCC PART-15C (1G-AV)
49
0 2680 3804, 4928, 6052 T176. 8300
Trace: (Discrete) Frequency (MHz)
Site no. : L/C Chamber Data no. @ 12
Dis. / Znt. : 3m 3115 &int. pol. : VERTICAL
Timit : FCC PRART-15C (1G-AV)
Env. / Ins. : ET7405L 2&6%C/45% Engineer : Jarwei Wang
EUT : Wireless Cardbus Adapter
Power Rating : 120Vac/&0Hz M/N:SMCZ536W-LGZ
Test Mode : TX5240MH=

AUDIX Technology Corporation Report No.: EM-F970357
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
No.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan B.O.C. Post Code:24443
Tel:+886-2-26092133 Fax+386-2-26000303

Email-tteme @ ttemc.

Data: 1
o7 Level (dBuV/m)

File: D:\TP-Link\TX5240.EMI (14)

FCC PART-15C [1G-PK)

49

0

8300

Trace; (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Rating
Te=st Mode

L/C Chamber
3m 3115
FZC PLRT-13C (1l3-FE)

10240, 12180, 14120. 16060. 12000
Frequency (MHz)
Data no. : 1
&nt. pol. : HCORIZONTAL
Engineer : Jarwel Wang

E7405a 26%C/45%

Wireless Cardbus Adapter
120Vac/60Hz M/N:3MC2526W-RG2

TX5240MHz

Data: 2
a7 Level (dBuV/m)

File: DXTP-Link\TX5240.EMI {14)

FCC PART-15C (1G-PK)

49

0

8300

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Power Rating
Te=t Mode

2/C Chamber
3m 3115
FCC PRRT-15C (1G-PE)

10240, 12180. 14120, 16060, 18000
Frequency (MHz)
Data no. r 2
knt. pol. : VERTICAL
Engineer : Jarwel Wang

E7405n 26%C/45%

Wireles=z Cardbus Adapter
120Vac/E0Hz M/N:SMC2536W-AG2

TX5240MH=z

AUDIX Technology Corporation Report No
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
Mo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443
Tel+886-2-26002133 Fax-+386-2-26000303
Email:ttemc@ttemc.

Data: 14
o7 Level (dBuV/m)

File: DXTP-Link\TX5240.EMI (14)

FCC PART-15C [1G-PK)

e bt T

49
0 18000 19400. 20800. 22200. 23600, 25000
Trace; (Discrete) Frequency (MHz)
Site no. 1 =ite Data no. : 14
Dis. / Bnt. : 3m 311e &nt. pol. : HCORIZONTAL
Limit : FCC PRRT-1:5C (1G-FPE)
Env. / Ins. : ET7405n 26%C/45% Engineer : Jarwel Wang
EUT : Wireless Cardbus Adapter
Bower Rating : 120Vac/E€0Hz M/N:S8MC2536W-LRGZ
Test Mode : TES5240MH=z
Dat File: D:\TP-Link\TX5240.EMI {14)

a 13
Level (dBuV/m)
ay

FCC PART-15C [1G-PK)

MMWM

49
U18UUU 19400, 20800, 22200, 23600, 25000
Trace: (Discrete) Frequency (MHz)
Site no. 1 =ite Data no. = 13
Dis. / Bnt. : 3m 311e ant. pol. : VERTICAL
Limit : FCC PRRT-13C (1G-PE)
Env. / Ine. : ET74053n Ze*C/49% Enginser : Jarwel Wang
EOT : Wireles= Cardbu=s Zdapter
Power Rating : 120Vac/&0Hz M/N:SMC2Z536W-LRGZ
Test Mode 1 TX5240MHz

AUDIX Technology Corporation Report No.: EM-F970357
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
Mo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443
Tel:-+836-2-26092133 Fax-+386-2-26000303

Email:ttemc@ttemc.
Data: B File: D TP-Link\TX5260.EMI {14)
Level (dBuV/m)
80
FCC|CLASS-C
!
|
4| 3
40 A 5 g
1 EW 4] T q 10
0 30 224, 418. 612. 806. 1000
Trace; (Discrete) Frequency (MHz)
Site no. : &/C Chamber Data no. : 8
Dis. / Znt. : 3m  VBAGLOGR/UHALPY91082 Lnt. pol. : HORIZONTLL
Limit : FCC CLASS-C
Env. / Ins. : ET7405n 26%C/45% Engineer : Jarwel Wang
EUT : Wireless Cardbus Adapter
Bower Rating : 120Vac/60Hz M/N:SMCZ2S53E6W-LRG2
Test Mode : TH5260MH=

ata: 7
20 Level (dBuV/m)

File: DXTP-Link\TX5260.EMI {14)

FCC CLASS-C
;

0 | 2 3

7 9 11

Lt

0 30 224,

Trace: (Discrete)

Power Rating

418, 612. 206.
Frequency (MHz}

1000

120Vac/60Hz M/N:S8SMC2536W-LAG2

Site no. : A/C Chamber Data no. : 7

Dis. / Bnt. : 3m  VBRA10GL/UHALP3108A Znt. pol. : VERTICAL
Limit : FCC CLASS-C

Env. / In=. : ET7405n 26%C/45% Engineer : Jarwel Wang
EUT : Wireless Cardbus Adapter

Te=t Mode THS5260MHE

AUDIX Technology Corporation Report No.: EM-F970357
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei

AUDIX J

County, Taiwan B.O.C.

Post Code:24443

Tel+886-2-26092133 Fax-+886-2-26009303

Email:ttemec @ ttemc.

Data: 4
a7 Level (dBuV/m)

File: DXTP-Link\TX5260.EMI {14)

FCC PART-15C [(1G-PK)

49

kNﬂwJ1“AWUﬂﬁ“qMJhwhﬁﬂhvdM”NHxVwK+vwvwM#ﬂWMMWMMMWHWﬁwWAwMWuﬂNWWﬂ

0

1000

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit
Env. / Ins.
EUT

Fower Rating

Test Mode

1336.

Z2/C Chamber

3m 3115

FCOC PART-15C {1G-PE)
E7405n 26%C/49%

1672

2008, 2344, 2630
Frequency (MHz)
Data no. : 4
nt. pol. : HCRIZONTAL
Engineer : Jarwei Wang

Wireless Cardbus Adapter
120vac/60Hz M/N:SMC2536W-RG2

T¥X5260MH=

Data: 3
a7 Level (dBuV/m)

File: DXTP-Link\TX5260.EMI {14)

FCC PART-15C {(1G-PK)

49

[
Lad

bbb sstcsmicrsoimoedb ettt e

0

1000

1336.

Trace: (Discrete)

Site no.
Dis. / Ent.
Limit
Env.
EUT
Fower Rating

Test Mode

{ Ins.

&/C Chamber

3m 3115

FOO PART-15C {1G-FPE)
E7405n 26%C/49%

1672

2008. 2344, 2680
Frequency (MHz)
Data no. : 3
Ent. pol. @ VERTICAL
Engineer : Jarwel Wang

Wirele== Cardbu=s Rdapter
120Vac/G0Hz M/N:SMC2536W-RG2E

T¥X5260MH=
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan B.O.C. Post Code: 24443

Tel-+836-2-26092133 Fax-+836-2-26000303
Email:ttemec @ ttemc.

Dat

a: 10 File: DATP-Link\TX5260.EMI {14)
a7 Level (dBuV/m)

FCC PART-15C [1G-AV)

49

0 1000 1336. 1672 2008, 2344, 2680

Trace: (Discrete) Frequency (MHz)

Site no. &/C Chamber Data no. : 10

Dis. / Ant. 3m 3113 nt. pol. : HCRIZONTAL
Timit FOC PART-15C {1G-2V)

Env. / Ins. ET7405L 2&6%C/45% Engineer : Jarwei Wang

EUT Wireless Cardbus Adapter
Fower Rating 120Vac/60Hz M/N:SMC2Z536W-AG2
Test Mode T¥X5260MH=
Data: 9 File: D:\TP-Link\TX5260.EMI (14}
Level (dBu\/m)
a7
FCC PART-15C (1G-AV)
49
0 1000 1336. 1672 2008, 2344, 2680
Trace: (Discrete) Frequency (MHz)
Site no. : L/C Chamber Data no. : S
Dis. / Znt. : 3m 3115 &int. pol. : VERTICAL
Timit : FCC PRART-15C (1G-AV)
Env. / Ins. : ET7405L 2&6%C/45% Engineer : Jarwei Wang
EUT : Wireless Cardbus Adapter
Power Rating : 120Vac/&0Hz M/N:SMCOZ536W-LGZ2
Test Mode : TXS260MH=z

AUDIX Technology Corporation Report No.: EM-F970357
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AUDIE TECHNOLOGY Corp.
No.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan E.O.C.

EMC Laboratory

Post Code: 24443

Tel+886-2-26002133 Fax-+886-2-26000303
Email-tteme @ ttemc.

Data: 5
o7 Level (dBuV/m)

File: D:\TP-Link\TX5260.EMI (14)

FCC PART-15C [1G-PK)

1 LmMH4“vwﬁMJWMfMMWWkwﬂ“jVAwuvdﬁerwﬁ
49 M
fJmewNMM
0 2680 3804, 4928, 6052, 7176, 8300
Trace; (Discrete) Frequency (MHz)
Site no. L/C Chamber Data no. : 5
Dis. / Ant. 3m 3115 &nt. pol. : HCORIZONTAL
Limit FZC PLRT-13C (1l3-FE)
Env. / In=. ET405n 26%C/45% Engineer : Jarwel Wang

EOT
FPower Rating
Test Mode

Wireless Cardbus Adapter
120Vac/60Hz M/N:SMC2536W-RG2
THS260MHEz

Data: 6
o7 Level (dBuV/m)

File: D:ATP-Link\TX5260.EMI (14)

FCC PART-15C (1G-PK)

I P

WWWMMW

0

2680

Trace; (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / In=.
EUT

FPower Rating
Test Mode

3804, 4928, 6052,
Frequency (MHz)

2/C Chamber Data no.
3m 3115 Ent. pol.
FCC PART-13C (1lG-PE)

E7405n 26%C/45% Engineer

Wirele== Cardbus Adapter
120Vac/60Hz M/N:SMC2536W-AG2
TXS260MH=

176, 8300

&
VERTICAL

Jarwel Wang
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AUDIX TECHNOLOGY Corp.
MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan B.O.C.

EMC Laboratory

Post Code:24443

Tel-+836-2-26092133 Fax-+836-2-26000303
Email:ttemec @ ttemc.

Dat

a 11
Level (dBuV/m)
a7

File: DXTP-Link\TX5260.EMI {14)

FCC PART-15C [1G-AV)

49 M WWMW
| ittt
0 2680 3804, 4928, 6052, 7176, 8300
Trace: (Discrete) Frequency (MHz)
Site no. Z/C Chamber Data no. : 11
Dis. / Ant. 3m 3115 nt. pol. : HCRIZONTAL
Timit FCC PRRT-15C (1G-AV)
Env. / Ins. ET7405L 2&6%C/45% Engineer : Jarwei Wang

EUT
Fower Rating
Test Mode

Wireless Cardbus Adapter
120vac/60Hz M/N:SMCZ536W-RGZE
TX5260MH=

Dat

a: 12
Level (dBu\im)
a7

File: D:\TP-Link\TX5260.EMI (14)

FCC PART-15C (1G-AV)

| B

WWWW

0

2680

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

FPower Rating
Test Mode

3804, 4828, G052,
Frequency (MHz)

&/Cc Chamber Data mno.
3m 3115 knt. pol.
FCC PART-13C (1lG-AV)

E7405a 26%C/45% Engineer

Wireless Cardbus Adapter

120Vac/60Hz M/N:SMCZ536W-2G2
THS260MHE

T176. 8300

1z
VERTICAL

Jarwel Wang
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan B.O.C. Post Code: 24443

Tel-+836-2-26092133 Fax-+836-2-26000303
Email:ttemec @ ttemc.

Data: 2 File: DATP-Link\TX5260.EMI {14)
a7 Level (dBuV/m)

FCC PART-15C [(1G-PK)

49

0 8300 10240, 12180. 14120, 16060, 18000

Trace: (Discrete) Frequency (MHz)

Site no. : L/C Chamber Data no. : 2
Dis. / Znt. : 3m 3115 nt. pol. : HCRIZONTAL
Timit . FCC PART-15C (1G-FE)
Env. / Ins. : ET7405L 2&6%C/45% Engineer : Jarwei Wang
EUT : Wireless Cardbus Adapter
Power Rating : 120Vac/60Hz M/N:SMC2536W-AG2
Test Mode : TXS260MH=z
Data: 1 File: DUTP-Link\TX5260.EMI {14)
Level (dBuVW/m)
a7
FCC PART-15C (1G-PK)
49
0 8300 10240, 12180, 14120, 16060, 18000
Trace: (Discrete) Frequency (MHz)
Site no. Z/C Chamber Data no. = 1
Dis. / Ant. 3m 3115 int. pol. : VERTICAL
Timit FCC PRRT-15C (1G-FE)
Env. / Ins. ET405L 26%C/45% Engineer : Jarweil Wang

EUT Wireles=z Cardbus Adapter
Power Rating 120Vac/E60Hz M/N:SMC2536W-LAG2
Te=t Mode THS260MHE
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AUDIX TECHNOLOGY Corp.
Mo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan B.O.C.

EMC Laboratory

Post Code: 24443

Tel-+836-2-26092133 Fax-+836-2-26000303
Emailtteme @ ttemc.

Dat

a:13
Level (dBuV/m)
a7

File: DXTP-Link\TX5260.EMI (14)

FCC CLASS-B{1G-PK)

49

AMMvmw*N“““”””“wuwﬂM”L*“““mFMﬂw“wMwWﬂ““”"”“*”ﬂﬁwwhWMmeWJv

0

18000

Trace; (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Bower Rating
Te=t Mode

19400. 20800. 22200.
Frequency (MHz)

=ite Data no.
3m 311e knt. pol.
FCC CLASS-E(1G-PE)

ET405L 26%C/45% Engineer

Wireles=z Cardbus Adapter
120Vac/60Hz M/N:SMC2536W-AG2
THSZ260MH=

23600. 25000

13
HORIZONTAL

Jarwel Wang

Dat

a 14
Level (dBuV/m)
a7

File: DXTP-Link\TX5260.EMI (14)

FCC CLASS-B{1G-PK)

49

MMMWWM

0

18000

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Bower Rating
Te=t Mode

19400. 20800. 22200.
Frequency (MHz}

=ite Data no.
3m 311e nt. pol.
FOC CLRSS-E(1G-PE)

ET405L 26%C/45% Engineer

Wireles=z Cardbus Adapter
120Vac/E0Hz M/N:3MC2536W-RG2
THSZ260MH=

23600. 25000

14
VERTICAL

Jarwel Wang
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A U D IX No.533-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
Countv, Tartwan E.O.C. Post Code 24443

Tel+886-2-26092133 Faw+886-2-26000303
Email:tteme@ttemc.

Data: 9 File: DiTP-Link\TX5280.EMI {12)
80 Level (dBuVW/m)

FCC CLASS-C
r—

[¥A]
.

ao|—] . §
£
1

0 30 224, 418, 612 206. 1000

Trace: (Discrete) Frequency (MHz)

Zite no. : L/C Chamber Data no. : 9
Dis. / Znt. : 3m  VBAGLOGA/UHALPY91082 Lnt. pol. : HORIZONTLL
Limit : FCC CLASS-C
Env. / Ins. : ET7405n 2&+C/45% Engineer : Jarwel Wang
EUT : Wireless Cardbus Adapter
Power Rating : 120Vac/E60Hz M/N:SMCZ536W-AGZ
Test Mode : TXS5280
Dat File: D:\TP-Link\TX5280.EMI {12)

a: 10
Level (dBuVW/m)
80

FCC CLASS-C
—

40
9 10
0 30 224, 418, 612. 806. 1000
Trace: (Discrete) Frequency (MHz)
Site no. : B/C Chamber Data no. : 10
Dis. / Znt. : 3m  VBAGLOGA/UHALPY91082 &Znt. pol. : VERTICAL
Limit : FCC CLASS-C
Env. / Ins. : ET7405n 26%C/45% Engineer : Jarwel Wang
EUT : Wireless Cardbus Adapter
Bower Rating : 120Vac/€0Hz M/N:SMC2536W-AG2
Test Mode : TE5280

AUDIX Technology Corporation Report No.: EM-F970357
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AUDIE TECHNOLOGY Corp.
No.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan B.O.C.
Tel:+886-2-26002133 Fax+386-2-26000303

EMC Laboratory

Post Code: 24443

Email-tteme @ ttemc.

Data: 2
o7 Level (dBu\im)

File: D:ATP-Link\TX5280.EMI {12)

FCC PART-15C [1G-PK)

49 1

VO R e

0 1000 1336. 1672 2008. 2344, 2680
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. 2
Dis. / Ant. 3m 3115 Lnt. pol. HORIZONTAL
Limit FCC PART-1:5C (1lG-PE)
Env. / Ins. E74053n 26%C/45% Enginser Jarwel Wang
EOT Wirele== Cardbus Adapter
Power Rating 120Vac/E60Hz M/N:SMC2536W-LAG2
Test Mode TXS280
Data: 1 File: D:ATP-Link\TX5280.EMI {12)
Level (dBu\/m)
a7
FCC PART-15C (1G-PK)
1
49J“«\MJ2 3
0 1000 1336. 1672 2008. 2344, 2680
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. 1
Dis. / &nt. 3m 3115 &nt. pol. VERTICAL
Limit FCC PRRT-15C ({1G-PE)
Env. / Ins. ET7405n 2&6%C/45% Engineer Jarwel Wang
EUT Wireless Cardbus Adapter

Power Rating
Mode

Test

120Vac/60Hz M/N:SMC2536W-LAG2
THSZ280

AUDIX Technology Corporation Report No.: EM-F970357
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
No.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan B.O.C. Post Code:24443
Tel:+886-2-26002133 Fax+386-2-26000303
Email-tteme @ ttemc.

Data: 12
o7 Level (dBu\im)

File: D:ATP-Link\TX5280.EMI {12)

FCC PART-15C [1G-AV)

49

et procsmmrcitensossocsmts s e

0 1000 1336. 1672. 2008. 2344, 2680
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. 12
Dis. / Bnt. =: 3m 3115 Znt. pol. : HORIZONTLL
Limit : FCC PRART-13C (1G-4V)
Env. / Ine. : ET7403n Ze*C/45% Enginser : Jarwel Wang
EOT : Wireles= Cardbu=s Zdapter
Power Rating : 120Vac/&0Hz M/N:SMC2536W-LG2
Test Mode TXS280
Data: 11 File: DUTP-Link\TX5280.EMI {12)
Level (dBuVW/m)
a7
FCC PART-15C (1G-AV)
49J
0 1000 1336. 1672. 2008. 2344, 2680
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. = 11
Dis. / Ant. =: 3m 3115 Znt. pol. : VERTICAL
Limit : FCC PART-13C (1G-AV)
Env. / Ins. : ET7405n 26%C/45% Engineer : Jarwel Wang
EUT : Wireless Cardbus Adapter
Bower Rating 120Vac/60Hz M/N:SMC2536W-LAG2
Test Mode TX5280

AUDIX Technology Corporation Report No

.2 EM-F970357
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
No.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan B.O.C. Post Code:24443
Tel:+886-2-26002133 Fax+386-2-26000303
Email-tteme @ ttemc.

Data: 3
o7 Level (dBu\im)

File: D:ATP-Link\TX5280.EMI {12)

FCC PART-15C [1G-PK)

WESRNESSSE 0 e

49
0 2620 3804, 4928, 6052. F176. 8300
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. 3
Dis. / Ant. 3m 3115 Lnt. pol. HORIZONTAL
Limit FCC PART-1:5C (1lG-PE)
Env. / Ins. E74053n 26%C/45% Enginser Jarwel Wang
EOT Wirele== Cardbus Adapter
Power Rating 120Vac/E60Hz M/N:SMC2536W-LAG2
Test Mode TXS280
ata: 4 File: D:ATP-Link\TX5280.EMI {12)
7 Level (dBuVW/m)
FCC PART-15C (1G-PK)
0 2680 3804, 4928, 6052 7176, 8300
Trace: (Discrete) Frequency (MHz)
Site no. : L/C Chamber Data no. 4
Dis. / Ant. : 3m 3115 Lnt. pol. VERTICAL
Limit : FCC PART-13C (1G-PE)
Env. / Ins. : E74032 26*C/49% Engineer Jarweil Wang
EOT : Wireles= Cardbu=s Zdapter
Fower Rating 120Vac/60Hz M/N:SMC2536W-LG2
Test Mode TX5280

AUDIX Technology Corporation Report No.: EM-F970357
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A U D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan F.O.C. Post Code: 24443

Tel+836-2-26092133 Fax-+836-2-26000303
Email:ttemec @ ttemc.

Data: 6 File: D:ATP-Link\TX5280.EMI {12)
97 Level (dBuV/m)

FCC PART-15C [(1G-PK)

49

0 8300 10240, 12180. 14120, 16060, 18000

Trace: (Discrete) Frequency (MHz)

Site no. : L/C Chamber Data no. : &

Dis. / Znt. : 3m 3115 Ant. pol. : HORIZONTAL
Timis : FCC PART-15C (1G-FE)

Env. / Ins. : ET7405L 2&%C/45% Engineer : Jarweil Wang
EUT : Wireless Cardbus Adapter

Power Rating : 120Vac/&0Hz M/N:SMC2536W-LG2

Test Mode : TX5280

Data: 5 File: D:TP-Link\TX5280.EMI {12)
o7 Level (dBuVW/m)

FCC PART-15C [1G-PK)

49

0 8300 10240, 12180, 14120. 16060, 18000

Trace: (Discrete) Frequency (MHz)

Site no. : L/C Chamber Data no. : 5

Dis. / Znt. : 3m 3115 Ant. pol. : VERTICAL
Limit : FCC PART-15C (1G-PE)

Env. / Ins. : ET740353n 2&%C/45% Engineer : Jarwel Wang
EUT : Wirele== Cardbu= Zdapter

Power Rating : 120Vac/&0Hz M/N:SMC2536W-LG2

Test Mode : TX3280

AUDIX Technology Corporation Report No.: EM-F970357



FCC ID. HEDSMC2536WAG2 APPENDIX I- Page 33 of 52

@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A U D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan F.O.C. Post Code: 24443

Tel+836-2-26092133 Fax-+836-2-26000303
Email:ttemec @ ttemc.

Data: 7 File: D:ATP-Link\TX5280.EMI {12)
97 Level (dBuV/m)

FCC PART-15C [(1G-PK)

M

49

0 18000 19400. 20800, 22200, 23600, 25000

Trace: (Discrete) Frequency (MHz)

Site no. : =ite Data no. =: 7

Dis. / Znt. : 3m 3l1le Ant. pol. : HORIZONTAL
Timis : FCC PART-15C (1G-FE)

Env. / Ins. : ET7405L 2&%C/45% Engineer : Jarweil Wang
EUT : Wireless Cardbus Adapter

Power Rating : 120Vac/&0Hz M/N:SMC2536W-LG2

Test Mode : TX5280

Data: & File: DATP-Link\TX5280.EMI {12)
o7 Level (dBuV/m)

FCC PART-15C (1G-PK)

M‘WMWWWMWM

49

0 18000 19400, 20800, 22200, 23600, 25000

Trace: {Discrete) Frequency (MHz)

Site no. : =ite Data no. : 8

Dis. / Bnt. =: 3m 3116 Znt. pol. : VERTICAL
Limit : FCC PART-1E5C (1E-PE)

Env. / Ins. : ET740353n 2&%C/45% Engineer : Jarwel Wang
EUT : Wireless Cardbus Adapter

Power Rating : 120Vac/E0Hz M/N:SMC2536W-LG2

Test Mode : TX5280

AUDIX Technology Corporation Report No.: EM-F970357
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A U D IX No.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan E.O.C. Post Code 24443

Tel+886-2-26002133 Fax-+886-2-26000303
Email-tteme @ ttemc.

Data: 7 File: DATP-Link\TX5320.EMI (14)
50 Level (dBuV/m)

FCC CLASS-C
;

4U—|—‘

L]

%]

0 30 224, 418, 612. 208, 1000

Trace; (Discrete) Frequency (MHz)

120Vac/E60Hz M/N:SMCO2536W-LG2
TX5320MH=z

FPower Rating
Test Mode

Site mno. : A/C Chamber Data no. =: 7

Dis. / Znt. : 3m  VBAGLOGR/UHALPY91082 Lnt. pol. : HORIZONTLL
Limit : FCC CLASS-C

Env. / In=. : ET7405n 26%C/45% Engineer : Jarwel Wang
EUT : Wireless Cardbus Adapter

Data: 8 File: D:A\TP-Link\TX5320.EMI {14)
50 Level (dBuV/m)

FCC CLASS-C
—

a0l A5

T2 8 . 9 10

Y s Mo

0 30 224, 418, 612. 206. 1000
) Frequency (MHz)}
Trace: (Discrete)
Site no. L/C Chamber Data no. : 8
Dis. / Ant. 3m VBLE106A/UHALES108R Ant. pol. : VERTICAL
Limit FCC CLASS-C
Env. / Ins. ET7405n 26%C/45% Engineer : Jarwel Wang

EUT Wireless Cardbus Adapter
Fower Rating 120Vac/60Hz M/N:SMC2536W-RG2
Test Mode T¥5320MH=

AUDIX Technology Corporation Report No.: EM-F970357
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
Mo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443
Tel+886-2-26002133 Fax-+386-2-26000303
Email:ttemc@ttemc.

Data: 4
o7 Level (dBuV/m)

File: DXTP-Link\TX5320.EMI (14)

FCC PART-15C [1G-PK)

49

—
B

LwvmmmﬂmmnwMwﬂwuﬂvL~“““f””“”“WMMMmﬂﬁuW#WwwMﬂhﬁmﬂVMdmm

0

1000

Trace; (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Bower Rating
Te=t Mode

1336. 1672

&/Cc Chamber

3m 3115

FCC PART-13C (1G-PE)
E7405n 26%C/45%

Wireles=z Cardbus Adapter

Frequency (MHz)

2008. 2344, 2680
Data no. : 4
&nt. pol. : HCORIZONTAL
Engineer : Jarwel Wang

120Vac/60Hz M/N:SMC2536W-AG2

TX5320MH=z

Data: 3
o7 Level (dBuV/m)

File: DXTP-Link\TX5320.EMI (14)

FCC PART-15C [1G-PK)

49

N NOI

by s AR

0

1000

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Bower Rating
Te=t Mode

1336. 1672

2/C Chamber

3m 3113

FCC BART-15C (1G-PE)
E7405n 2e%C/45%

Wireles=z Cardbus Adapter

Frequency (MHz}

2008. 2344, 2680
Data no. : 3
nt. pol. : VERTICAL
Engineer : Jarweil Wang

120Vac/60Hz M/N:8MC2536W-AG2

TX5320MH=z

AUDIX Technology Corporation Report No.: EM-F970357
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX Mo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan B.O.C. Post Code:24443

Tel-+836-2-26092133 Fax-+836-2-26000303
Emailtteme @ ttemc.

Dat

a: 10 File: D:TP-Link\TX5320.EMI {14)
o7 Level (dBuV/m)

FCC PART-15C [1G-AV)

0 1000 1336. 1672 2008, 2344, 2680

Trace; (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. = 10

Dis. / Bnt. : 3m 3115 &nt. pol. : HCORIZONTAL
Limit : FCC PART-13C (1G-AV)

Env. / Ins. : ET7405n 26%C/45% Engineer : Jarwel Wang
EUT : Wireless Cardbus Adapter

Power Rating : 120Vac/60Hz M/N:SMC2536W-LG2

Test Mode : TES5320MH=z

Data: 9 File: DATP-Link\TX5320.EMI (14)
o7 Level (dBuV/m)

FCC PART-15C (1G-AV)

49

0 1000 1336, 1672 2008, 2344, 2680

Trace: (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. : 9

Dis. / BAnt. : 3m 3115 Ant. pol. : VERTICAL
Limit : FCC PART-13C (1G-&V)

Env. / Ins. : ET7405n 26%C/45% Engineer : Jarweil Wang
EUT : Wireless Cardbus Adapter

Power Rating : 120Vac/60Hz M/N:SMC2536W-LG2

Test Mode : TXS5320MH=z

AUDIX Technology Corporation Report No.: EM-F970357
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AUDIX TECHNOLOGY Corp.
Mo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan B.O.C.

EMC Laboratory

Post Code: 24443

Tel-+836-2-26092133 Fax-+836-2-26000303
Emailtteme @ ttemc.

Data: 5
o7 Level (dBuV/m)

File: DXTP-Link\TX5320.EMI (14)

FCC PART-15C [1G-PK)

49 LWHandwNWM$uMVMHﬁ%UJ kHhMMxwVﬁ4wNﬁﬂfkﬁwvﬁ+ﬂmpﬁﬁmﬂvﬁMbJWf\
W
0 2680 3804, 4928, 6052, 7176. 8300
Trace; (Discrete) Frequency (MHz)
Site no. L/C Chamber Data no. : 5
Dis. / Ant. 3m 3115 &nt. pol. : HCORIZONTAL
Limit FCC PRRT-15C (1G-EBE)
Env. / Ins. ET405L 26%C/45% Engineer : Jarwel Wang

EUT
Bower Rating
Test Mode

Wireles=z Cardbus Adapter
120Vac/60Hz M/N:SMC2536W-4G2
TH53Z20MH=

Data: 6
o7 Level (dBuV/m)

File: DXTP-Link\TX5320.EMI (14)

I

FCC PART-15C [1G-PK)

49

|
§
|

1 WWMWW

0

2680

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Bower Rating
Te=t Mode

3804. 4928, 6052.
Frequency (MHz}

&/C Chamber Data no.
3m 3115 nt. pol.
FCOC PART-15C {1G-PE)

ET405L 26%C/45% Engineer

Wireles=z Cardbus Adapter
120Vac/60Hz M/N:SMC2536W-RG2
TH53Z20MH=

176, 8300

=]
VERTICAL

Jarwel Wang

AUDIX Technology Corporation Report No
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AUDIE TECHNOLOGY Corp.
No.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan B.O.C. Post Code:24443
Tel:+886-2-26002133 Fax+386-2-26000303
Email-tteme @ ttemc.

Dat

a1

7 Level (dBuV/m)

49

FPower Rating

File: D:\TP-Link\TX5320.EMI (14)

FCC PART-15C [(1G-AV)

M

|ttt T T

120Vac/E60Hz M/N:SMC2536W-AG2

0 2680 3804, 4928, 6052, 7176, 8300
Trace; (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. = 11
Dis. / Bnt. : 3m 3115 &nt. pol. : HCORIZONTAL
Limit : FCC PART-13C (1G-AV)
Env. / In=. : ET7405n 26%C/45% Engineer : Jarwel Wang
EUT : Wireless Cardbus Adapter

Te=st Mode

TX5320MHz

Data: 12

7 Level (dBuV/m)

49

Fower Rating

File: DMTP-Link\TX5320.EMI (14)

I

FCC PART-15C (1G-AV)

WMWWW

120Vac/60Hz M/N:8MC2536W-AG2

0 2680 3804, 4928, 6052. T176. 8300
Trace; (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 12
Dis. / BAnt. : 3m 3115 Ant. pol. : VERTICAL
Limit : FCOC BART-15C (1G-&V)
Env. / Ins. : ET7405n 26%C/45% Engineer : Jarweil Wang
EUT : Wirele== Cardbu= Zdapter

Test Mode

TXS320MHz

AUDIX Technology Corporation Report No

EMC Laboratory

.2 EM-F970357
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AUDIE TECHNOLOGY Corp.
No.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
Countv, Tatwan E.O.C.

EMC Laboratory

Post Code: 24443

Tel-+886-2-26092133 Faw+886-2-26000303
Email-tteme @ ttemc.

Data: 1
o7 Level (dBuV/m)

File: DNTP-Link\TX5320.EMI (14)

FCC PART-15C [1G-PK)

49

0

8300

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Power Rating
Te=t Mode

10240. 12180. 14120.
Frequency (MHz}

&/C Chamber Data no.
3m 3115 nt. pol.
FCOC PART-15C {1G-PE)

ET405L 26%C/45% Engineer

Wireles=z Cardbus Adapter
120Vac/60Hz M/N:3MC2536W-AG2
TH53Z20MH=

16060. 18000

1
HORIZONTAL

Jarwel Wang

File: DNTP-Link\TX5320.EMI (14)

Data: 2
o7 Level ([dBuW/m)

FCC PART-15C (1G-PK)

49

0

8300

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Power Rating
Test Mode

10240, 12180, 14120,
Frequency (MHz)

Z/C Chamber Data no.
3m 3115 Lnt. pol.
FCC PART-13C (1G-PE)

ET405L 26%C/45% Engineer

Wireles=z Cardbus Adapter
120Vac/60Hz M/N:SMC2536W-RG2
TH53Z0MH=

16060, 18000

2
VERTICAL

Jarwel Wang

AUDIX Technology Corporation Report No
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AUDIX TECHNOLOGY Corp.
Mo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan B.O.C.

EMC Laboratory

Post Code: 24443

Tel-+836-2-26092133 Fax-+836-2-26000303
Emailtteme @ ttemc.

Dat

a:13
Level (dBuV/m)
a7

File: DXTP-Link\TX5320.EMI (14)

FCC PART-15C [1G-PK)

49

WWMW“WM

0

18000

Trace; (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Bower Rating
Te=t Mode

19400. 20800. 22200.
Frequency (MHz)

=ite Data no.
3m 311e knt. pol.
FCC PRART-15C (1G-FPE)

ET405L 26%C/45% Engineer

Wireles=z Cardbus Adapter
120Vac/60Hz M/N:SMC2536W-AG2
TH53Z20MH=

23600. 25000

13
HORIZONTAL

Jarwel Wang

Dat

a: 14
Level (dBuV/m)
a7

File: DMTP-Link\TX5320.EMI (14)

FCC PART-15C [1G-PK)

49

st s AN

0

18000

Trace; (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Power Rating
Te=t Mode

18400, 20800, 22200,
Frequency (MHz)

=ite Data no.
3m 311e knt. pol.
FCC PART-13C (1lG-PE)

ET405n 26%C/45% Enginesr

Wireless Cardbus Adapter
120Vac/60Hz M/N:8MC2536W-RAG2
THS53Z20MH=

23600, 25000

14
VERTICAL

Jarwel Wang

AUDIX Technology Corporation Report No

.2 EM-F970357



AUDIX J

FCC ID. HEDSMC2536WAG2 APPENDIX I- Page 41 of 52

AUDIX TECHNOLOGY Corp.  EMC Laboratory
MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan R.O.C. Post Code:24443
Tel:-+836-2-26092133 Fax-+386-2-26000303

Email:ttemec @ ttemc.
Data: 2 File: D:\TP-Link\RX.EMI {12)
Level (dBuV/m)
a0
FCC CLASS-C
!
i
aol— 2 B
1T 2 M4 - ; g 10
0 30 224, 418, 612 206. 1000
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 2
Dis. / &Znt. : 3m VBA61l06A/UHALPS108A Znt. pol. : HORIZONTAL
Limit : FCC CLASS-C
Env. / Ins. : E7405A Z26%(C/49% Engineer : Jarwei Wang
EUT : Wireless Cardbus Adapter
Power Rating : 120Vac/60Hz M/N:SMC2536W-RAG2
Test Mode : RMSZO0

Data: 1
50 Level (dBu\/m)

File: D:ATP-Link\RXLEMI (12)

40

FCC CLASS-C
2=

%]
'a)

W v

1

U

030

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit
Env.
EUT
Fower Rating
Test Mode

/ Ins.

224, 418, 612 206. 1000
Frequency (MHz)
Z2/C Chamber Data no. : 1
3m VBLG106L/UHATLPS108A nt. pol. : VERTICAL
PCC CLRASS-C
ET7405L 2&6%C/45% Engineer : Jarwei Wang

Wireless Cardbus Adapter
120Vac/60Hz M/N:3MC2536W-AG2
RX5200

AUDIX Technology Corporation Report No.: EM-F970357
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
No.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan R.O.C. Post Code:24443
Tel-+886-2-26092133 Fax+386-2-26000303
Emailttemce@tteme.

Data: 6
o7 Level (dBuV/m)

File: DATP-Link\RXLEMI (12)

FCC PART-15C [1G-PK)

49

%]

T At

Power Rating

120Vac/60Hz M/N:SMC2536W-LG2

0 1000 1336. 1672 2008. 2344, 2680
Trace: (Discrete) Frequency (MHz)
Site no. : L/C Chamber Data no. : &
Dis. / Znt. : 3m 3115 nt. pol. : HCRIZONTAL
Timit . FCC PART-15C (1G-FE)
Env. / Ins. : ET7405n 26%C/45% Engineer : Jarwel Wang
EUT : Wireless Cardbus Adapter

Te=t Mode

R¥5200

Data: 5
o7 Level (dBu\im)

File: D:ATP-Link\RXLEMI {12)

FCC PART-15C [1G-PK)

FPower Rating

120Vac/E60Hz M/N:SMCZ2536W-LGE

0 1000 1336. 1672 2008. 2344, 2680
Trace; (Discrete) Frequency (MHz)
Site no. : B/C Chamber Data no. : 5
Dis. / Bnt. : 3m 3115 Ent. pol. : VERTICAEL
Limit : FCC PART-153C (1G-FE)
Env. / Ins. : E7403a 26%C/45% Engineer : Jarwel Wang
EUT : Wireless Cardbus Adapter

Te=st Mode

R¥5200

AUDIX Technology Corporation Report No.: EM-F970357
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan B.O.C. Post Code: 24443

Tel-+836-2-26092133 Fax-+836-2-26000303
Email:ttemec @ ttemc.

Dat

a. 10
Level (dBuV/m)
a7

File: DTP-Link\RXLEMI {12)

FCC PART-15C [1G-AV)

49

0

1000

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Fower Rating
Test Mode

1336. 1672 2008, 2344, 2680
Frequency (MHz)

&/C Chamber Data no. : 10

3m 3113 nt. pol. : HCRIZONTAL
FOC PART-15C {1G-2V)

ET7405L 2&6%C/45% Engineer : Jarwei Wang

Wireless Cardbus Adapter
120Vac/60Hz M/N:3MC2536W-AGZ
RXS200

Data: 9
o7 Level (dBuV/m)

File: D:ATP-Link\RXLEMI (12)

FCC PART-15C [1G-AV)

49

ot et T

01000

Trace: (Discrete)

Site no.
Di=. / Ant.
Limit

Env. / Ins.
EUT

Fower Rating
Test Mode

1336. 1672. 2008. 2344, 2680
Frequency (MHz)}

&/C Chamber Data no. : S

3m 31153 nt. pol. : VERTICAL
FOC PRRT-15C (1G-AV)

ET7405n 26%C/45% Engineer : Jarwel Wang

Wireless Cardbus Adapter
120Vac/60Ez M/N:8MC2536W-AG2
RXSZ200

AUDIX Technology Corporation Report No.: EM-F970357
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan B.O.C. Post Code: 24443

Tel-+836-2-26092133 Fax-+836-2-26000303
Email:ttemec @ ttemc.

Data: ¥ File: D:\TP-Link\RX.EMI {12)
a7 Level (dBuV/m)

FCC PART-15C [(1G-PK)

49M

0

2680 3804, 4928, 6052. F176. 8300

Trace: (Discrete) Frequency (MHz)

Site no. &/C Chamber Data no. =: 7

Dis. / Ant. 3m 3113 nt. pol. : HCRIZONTAL
Timit FCOC PART-15C {1G-PE)

Env. / Ins. ET7405L 2&6%C/45% Engineer : Jarwei Wang

EUT Wireless Cardbus Adapter
Fower Rating 120Vac/60Hz M/N:SMC2Z536W-AG2
Test Mode RX3200
Data: 8 File: D:ATP-Link\RX.EMI {12)
Level (dBu\/m)
a7
FCC PART-15C (1G-PK)
49M
0 2680 3804, 4928, 6052 T176. 8300
Trace: (Discrete) Frequency (MHz)
Site no. : L/C Chamber Data no. =: 8
Dis. / Znt. : 3m 3115 &int. pol. : VERTICAL
Limit : FCOC BART-15C (1G-EBE)
Env. / Ins. : ET7405L 2&6%C/45% Engineer : Jarwei Wang
EUT : Wireless Cardbus Adapter
Power Rating : 120Vac/&0Hz M/N:SMCZ536W-LGZ
Test Mode : RX3200

AUDIX Technology Corporation Report No.: EM-F970357
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A | l D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan B.O.C. Post Code: 24443

Tel-+836-2-26092133 Fax-+836-2-26000303
Email:ttemec @ ttemc.

Dat

a2 File: D:\TP-Link\RX.EMI {12)
a7 Level (dBuV/m)

FCC PART-15C [(1G-PK)

49

0 8300 10240, 12180. 14120, 16060, 18000

Trace: (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. @ 12
Dis. / Znt. : 3m 3115 nt. pol. : HCRIZONTAL
Timit : FCC PART-15C (1G-PE)
Env. / Ins. : ET7405L 2&6%C/45% Engineer : Jarwei Wang
EUT : Wireless Cardbus Adapter
Power Rating : 120Vac/60Hz M/N:SMCZ2536W-RAG2
Test Mode i RX3200
Dat File: DUTP-Link\RALEMI (12}

a 11
Level (dBuV/m)
aF

FCC PART-15C (1G-PK)

49

0 8300 10240, 12180, 14120. 16060, 18000

Trace; (Discrete) Frequency (MHz)

Site no. 2/C Chamber Data no. @ 11

Dis. / Ant. 3m 3115 ant. pol. : VERTICAL
Limit FCC PART-1:5C (1lG-PE)

Env. / Ins. ET7405n 26%C/45% Enginser : Jarwel Wang

EOT Wirele== Cardbus Adapter
Power Rating 120Vac/60Hz M/N:8MC2536W-AG2
Test Mode R¥5200

AUDIX Technology Corporation Report No.: EM-F970357
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AUDIX TECHNOLOGY Corp.
Mo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan B.O.C.

EMC Laboratory

Post Code: 24443

Tel-+836-2-26092133 Fax-+836-2-26000303
Emailtteme @ ttemc.

Data: 4
o7 Level (dBuV/m)

File: DTP-Link\RXLEMI (12)

FCC PART-15C [1G-PK)

49

e bt T

0

18000

Trace; (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Bower Rating
Te=t Mode

19400. 20800. 22200.
Frequency (MHz)

=ite Data no.
3m 311e knt. pol.
FCC PRART-15C (1G-FPE)

ET405L 26%C/45% Engineer

Wireles=z Cardbus Adapter
120Vac/60Hz M/N:SMC2536W-AG2
R¥5200

23600. 25000

4
HORIZONTAL

Jarwel Wang

Data: 3
o7 Level (dBuV/m)

File: D:ATP-Link\RX.EMI {12)

FCC PART-15C [(1G-PK)

49

MMWM

0

18000

Trace: (Discrete)

Site no.
Dis. / Ant.
Limit

Env. / Ins=s.
EUT

FPower Rating
Te=st Mode

18400, 20800, 22200,
Frequency (MHz)

=ite Data no.
3m 311e nt. pol.
FCOC PRRT-15C (1G-PE)

E7405nh 2%/ /45% Engineer

Wirele== Cardbu=s Rdapter
120Vac/60Hz M/N:8MC2536W-RG2
R¥3200

23600, 25000

3
VERTICAL

Jarwel Wang

AUDIX Technology Corporation Report No
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EMC Laboratory

@ AUDIX TECHNOLOGY Corp.
A U D IX Nio.33-11, Tinfu Tsun, Lin-kou Hsiangz, Taipei
- County, Tarwan B.O.C. Post Code:24443
Tel+885-2-26002133 Fax+386-2-26000303
Email-ttemc@ttemc.

Data: 2 File: D:\TP-Link\R¥{5280).EMI {12)
50 Level (dBuV/m)

FCC CLASS-B
—

40

0 30 224, 418, 612. 806. 1000

Trace: (Discrete) Frequency (MHz)

Site no. : &/C Chamber Data no. : 2

Dis. / Ent. : 3m VBRAE106LA/UHRLPS1068R Ant. pol. : HORIZONTAL
Limit : FCC CLASS-B

Env. / Ins. : ET7405L 2&6%C/45% Engineer : Jarwel Wang
EUT : Wireless Carbus Adapter

Power Rating : 120Vac/60Hz M/NSMC2536W-LG2

Test Mode : R¥I280

Data: 1 File: D:\TP-Link\R¥{5280).EMI {12)
50 Level (dBuV/m)

FCC CLASS-B
—

40—' 4

a1 ! 11 12

e bl

mn

|
==}
—
=1

0 30 224, 413, 612. 806. 1000

Trace: (Discrete) Frequency (MHz)

Site no. : L/C Chamber Data no. : 1

Dis. / Ant. : 3m VBRG106A/UHALPS1084 Ant. pol. : VERTICAL
Limit : FCC CLASS-B

Env. / Ins. : ET7405L 2&6%C/45% Engineer : Jarwel Wang
EUT : Wireless Carbus Adapter

Power Rating : 120Vac/60Hz M/NSMC2536W-LG2

Test Mode : RX5280

AUDIX Technology Corporation Report No.: EM-F970357
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
No.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan B.O.C. Post Code:24443
Tel:+886-2-26002133 Fax+386-2-26000303
Email-tteme @ ttemc.

Data: 8
o7 Level (dBu\im)

File: D:\TP-Link\RX({5280).EMI (12)

FCC CLASS-B1G-PK)

49

T B e e e e ot

0 1000 1336. 1672 2008. 2344, 2680
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. HE-
Dis. / Ant. 3m 3115 Lnt. pol. HORIZONTAL
Limit FCC CLASS-EB(lG-PE)
Env. / Ins. E74053n 26%C/45% Enginser Jarwel Wang
EOT Wirele== Carbu= Ldapter
Power Rating 120Vac/E60Hz M/NSMCZ536W-LG2
Test Mode R¥5280
Data: 10 File: D:\TP-Link\RX(5280).EMI (12)
Level (dBuVW/m)
97
FCC CLASS-B(1G-PK)
1
* MMWWWW
0 1000 1336. 1672. 2008. 2344, 2680
Trace: (Discrete) Frequency (MHz)
Site no. : L/C Chamber Data no. 10
Dis. / Ant. 3m 3115 Ant. pol. VERTICAL
Limit FCC CLASS-B(1G-PE)
Env. / Ins. ET7405L 26%C/45% Engineer Jarwel Wang
EUT Wireless Carbus Adapter

Fower Rating

Test Mode

R¥5280

120Vac/60Hz M/NSMC2536W-LG2

AUDIX Technology Corporation Report No.: EM-F970357
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan B.O.C. Post Code:24443
Tel+885-2-26002133 Fax+386-2-26000303
Email-ttemc@ttemc.

Data: 12
o7 Level (dBu\/m)

File: DiTP-Link\RX(5280).EMI (12)

FCC CLASS.B(1G-AV)

| PR ——————————

01000

Trace: (Discrete)

1336, 1672

2008, 2344, 2680

Frequency (MHz)

Site no. : A/C Chamber Data no. 12
Di=. / Bnt. : 3m 3115 Znt. pol. : HORIZONTAL
Limit : FCC CLASS-B(lG—-AV)
Env. / Ine. : ET74053n Ze*C/45% Enginser : Jarwel Wang
EUT : Wireles= Carbus Adapter
Power Rating : 120Vac/&0Hz M/NSMCZS536W-LGZ2
Test Mode : RX3280
Data: 11 File: D:\TP-Link\RX({5280).EMI (12)
Level (dBu\im)
a7
FCC CLASS-B(1G-AV)
49
0 1000 1336. 1672 2008. 2344, 2680
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 11
Di=. / Bnt. : 3m 3115 Znt. pol. : VERTICAL
Limit : FCC CLASS-B(lG—-AV)
Env. / Ine. : ET74053n Ze*C/45% Enginser : Jarwel Wang
EUT : Wireles= Carbus Adapter

Power Rating : 120Vac/60Hz M/NSMC2536W-LG2

Te=st Mode : RMISZEOD

of 52
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AUDIX TECHNOLOGY Corp.  EMC Laboratory
No.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tarwan B.O.C. Post Code:24443
Tel:+886-2-26002133 Fax+386-2-26000303
Email-tteme @ ttemc.

Data: 5
o7 Level (dBuV/m)

File: D:\TP-Link\RX(5280).EMI (12)

FCC CLASS-B{1G-PK)

49M

0 2680 3804, 4928, 6052. 7176, 8300
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : 5
Dis. / Ant. =: 3m 3115 Znt. pol. : HORIZONTAL
Limit : FCC CLASS-EB(l1G-PE)
Env. / In=. : ET7405n 26%C/45% Engineer : Jarwel Wang
EUT : Wireless Carbus Adapter

Power Rating : 120Vac/60Hz M/NSMC2536W-AGZ

Te=t Mode : RMSZ280

Data: 6
o7 Level (dBuVW/m)

File: DA TP-Link\RA(5280).EMI {12}

FCC CLASS-B{1G-PK)

49M

0 2680 3804, 4928, 6052. 7176, 8300
Trace: (Discrete) Frequency (MHz)
Site no. : A/C Chamber Data no. : &
Dis. / Ant. =: 3m 3115 Znt. pol. : VERTICAL
Timit : FCC CLASS-E(1lG-PE)
Env. / Ins. : ET7405L 26%C/45% Engineer : Jarweili Wang
EUT : Wireless Carbus Adapter

Power Rating : 120Vac/60Hz M/NSMC2536W-LG2

Test Mode : R¥I280

of 52
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A U D IX No.33-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tatwan E.O.C. Post Code 24443

Tel-+886-2-26002133 Fan-+886-2-26000303
Email-tteme @ ttemc.

Data: 8 File: D:ATP-Link\RX{5280).EMI (12)
o7 Level (dBuV/m)

FCC CLASS-B{1G-PK)

49

0 8300 10240, 12180, 14120. 16060, 18000

Trace: (Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. : 8

Dis. / Ant. =: 3m 3115 Znt. pol. : HORIZONTAL
Limit : FCC CLASS-B(lG-PE)

Env. / In=. : ET7405n 26%C/45% Engineer : Jarwel Wang
EUT : Wireless Carbus Adapter

Power Rating : 120Vac/60Hz M/NSMC2536W-AGZ

Test Mode : RX5280

ata: 7 File: D\ TP-Link\RX(5280).EMI (12)
Level (dBuVW/m)

a7
FCC CLASS-B1G-PK)
49
0 8300 10240, 12180, 14120. 16060. 18000

Trace: {Discrete) Frequency (MHz)

Site no. : A/C Chamber Data no. : 7

Dis. / Bnt. =: 3m 3115 Znt. pol. : VERTICAL
Limit : FCC CLASS-B(lG-PE)

Env. / Ins. : E74053a 26%C/45% Engineer : Jarwel Wang
EUT : Wireless Carbus Adapter

Power Rating : 120Vac/60Hz M/NSMC2536W-AGZ

Test Mode : R¥5280

AUDIX Technology Corporation Report No.: EM-F970357
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@ AUDIX TECHNOLOGY Corp.  EMC Laboratory
A U D IX MNo.33-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Taiwan F.O.C. Post Code: 24443

Tel+836-2-26092133 Fax-+836-2-26000303
Email:ttemec @ ttemc.

Data: 4 File: D:ATP-Link\RX({5280).EMI (12)
97 Level (dBuV/m)

FCC CLASS-B1G-PK)

WWMWM

49

0 18000 19400. 20800, 22200, 23600, 25000

Trace: (Discrete) Frequency (MHz)

Site no. : =ite Data no. : 4

Dis. / Znt. : 3m 3l1le Ant. pol. : HORIZONTAL
Timit : FCOC CLRASS-E(1G-DE)

Env. / Ins. : ET7405L 2&%C/45% Engineer : Jarweil Wang
EUT : Wireless Carbus Adapter

Power Rating : 120Vac/60Hz M/NSMC2536W-LG2

Test Mode : RX5280

Data: 3 File: D\ TP-Link\RX(5280).EMI (12)
o7 Level (dBu\/m)

FCC CLASS-B{1G-PK)

MWWWWM

49

0 18000 19400, 20800, 22200. 23600. 25000

Trace: (Discrete) Frequency (MHz)

Site no. : site Data no. : 3

Dis. / Bnt. =: 3m 311e Ant. pol. : VERTICAL
Limit : FCC CLASS-E(lG-PE)

Env. / Ins. : ET7405n 26%C/45% Engineer : Jarwel Wang
EUT : Wireless Carbus Adapter

Power Rating : 120Vac/60Hz M/NSMC2536W-RAG2

Test Mode : R¥5280

AUDIX Technology Corporation Report No.: EM-F970357
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APPENDIX II

(Photos of EUT)

Total Pages: 3 Pages
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Figure 1
General Appearance (Front View)

Networhks

e

:EliteConncect'“:

EliteConnact ™ Dualband
Wireless Cardbus Adapter

Model Mo SMCISMW.AGT

Figure 2
General Appearance (Back View)

AUDIX Technology Corporation  Report No. EM-F970357



FCC ID. HEDSMC2536WAG2 APPENDIX I1-Page 2 of 3

Figure 3
General Appearance (Label View)

Q) S i o
1

W a M EliteConnect
] S Dualband Wireless
" Ne

Networks cardhus Adapter

Figure 4
Internal View (Removed Covers)
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Figure 5
Internal View (Main Board, Front View)

T e i

TP-LINK' |

CordBus Adepler

Figure 6
Internal View (Main Board, Back View)
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